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1. TEST PROGRAM

References

47 CFR Part 15.407

RSS 247 Issue 2

RSS Gen Issue 4

KDB 789033 D02 General U-NIl Tests Procedures New Rules v01r02
KDB 662911 D01 Multiple Transmitter Output v02r01

ANSI C63.10-2013

YVVYVVYVYVY

Radio requirement:

Clause (47CFR Part 15.407 & RSS-2:.17 .Issue 2 & RSS-Gen Issue 4) Test result - Comments
Test Description
Occupied Bandwidth [ v PASS O FAIL O NA I NP(1)
26dB Bandwidth | M PASS O FAIL O NA(2) O NP(1)
6dB Bandwidth [+ M PASS O FAIL O NA(3) O NP(1)
Duty Cycle [ M PASS O FAIL O NA O NP(1)
EIRP [ M PASS O FAIL O NA O NP(1)
Maximum Conducted Output Power [ M PASS O FAIL O NA O NP(1)
Power Spectral Density [ M PASS I FAIL [0 NA I NP(1)
Transmit Power Control [& M PASS I FAIL [0 NA(4) O NP(1)
AC Power Line Conducted Emission [ v PASS O FAIL 1 NA(5) I NP(1)
Unwanted Emissions & Undesirable Emission [ M PASS O FAIL OO NA O NP(1)
Frequency Stability [+ ¥ PASS O FAIL O NA I NP(1)

This table is a summary of test report, see conclusion of each clause of this test report for detail.

(1): Limited program

(2): EUT only operates outside the 5725MHz-5850MHz band

(3): EUT only operates inside the 5725MHz-5850MHz band

(4): EIRP below 27dBm or EUT only operates inside 5150MHz-5250MHz or/and 5725MHz-5850MHz bands
(5): EUT not directly or indirectly connected to the AC Power Public Network
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2. EQUIPMENT UNDER TEST: CONFIGURATION (DECLARED BY PROVIDER)

2.1. HARDWARE IDENTIFICATION (EUT AND AUXILIARIES):

Equipment under test (EUT):
SAGEMCOM FAST 5260 Serial Number: NQ1736013023187

Front face

Ethernet cable

Equipment Under Test

TEST REPORT
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Power suply

Equipment Under Test

Inputs/outputs - Cable:

Length | Declared .

Access Type used (m) <3m Shielded | Under test Comments
Power supply - | O -
Ethernet cable - O O -

Auxiliary equipment used during test:
Type Reference Sn Comments
Wireless AC1750 Dual
e FCC ID:RRK2012060056-1
Band C;gstb;’; Cloud DLINK DIR-868L RZ641E8004888 IC ID: 4833A-WMCAO1A1
Laoto ) ) Use to set the EUT & the
prop communication traffic
Laoto ) ) Use to set the EUT & the
prop communication traffic
Power Supply N°1 MSA-C25001S12.0-30D-US 191348119 -
Power Supply N°2 PL-D030120250ZL 191367698 -
Power Supply N°3 NBS30E120250VU 191287197 -
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Equipment information:

Type: WIFI
. MSZL%RAMHHZZ' ¥ 5250MHz-5350MHz | ¥ 5470MHz-5725MHz
M 5725MHz-5850MHz
M 802.11a M 802.11n HT20 ¥ 802.11n HT40
Standard: M 802.11ac VHT20 M 802.11ac VHT40 M 802.11ac VHT80
[0 802.11ac VHT160
Spectrum Modulation: v OFDM
Channel bandwidth: M 20MHz |  40MHz | ©M80MHz | 0 160MHz
Antenna Type: M Integral L] External L] Dedicated
Antenna connector: M Yes 1 No [1 Temporary for test
Transmit chains: 01 D2 43 D4
5 16 07z 08
TPC: M Yes 0 No
Receiver chains o1 02 43 L4
5 16 a7 18
Type of equipment: M Stand-alone | O Plug-in | O Combined
Tmin: [1-20°C M 0°C | oXxec
Operating temperature range: Tnom: 20°C
Tmax: 0 35°C | 0 55°C | 40 °C
Type of power source: M AC power supply [0 DC power supply [] Battery Battery Type
Vmin: M 100 V/60Hz [0 X Vdc
Operating voltage range: Vnom: M 110V/60Hz [0 X Vdc
Vmax M 120 V/60Hz 0 X Vdc
¥ Master [J Slave wij[h radar [J Slave with_out radar
Mode: detection detection
(1 Bridge [1 Mesh
lee_d ogtdqor P to P/M O Yes ¥ No
application:
System architectures: M IP based (1 Frame based
M Yes (The manufacturer declares
that information regarding the
User access restriction: parameters of the detected Radar I No
Waveforms is not available to the end
user)
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Antenna Characteristic

Antenna assembly Gain (dBi) Frequency Band (MHz) Impedance(Q)
1 2.22 5150-5850 50
2 2.22 5150-5850 50
3 2.22 5150-5850 50
Accumulated 7 5180-5825 50
Accumulated gain calculation
Formula used for calculation KDB Correlated
Gy G, Gy Gy 2
(1{]% +10z0 + 1020 + --- + 105)
Directional Gain = 10 = log KDB 662911 D01 v02r01* M Yes/ O No

N

*§F)2)d)i)
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CHANNEL PLAN
802.11a/802.11n HT20/ 802.11ac VHT20

Channel Frequency (MHz) Available Channel
C1=36 5180 M
C2=40 5200 M
44 5220 o
C3=48 5240 M
C4=52 5260 M
56 5280 M
C5=60 5300 M
C6=64 5320 M
C7=100 5500 M
104 5520 M
108 5540 M
112 5560 M
C8=116 5580 M
120 5600 ]
124 5620 ]
128 5640 O
132 5660 M
136 5680 M
C9=140 5700 M
C10=144 5720 M
C11=149 5745 [l
153 5765 M
C12=157 5785 M
161 5805 M
C13=165 5825 M
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CHANNEL PLAN

802.11n HT40/ 802.11ac VHT40

Channel Frequency (MHz) Available Channel
C14=36+40 5190 M
C15=44+48 5230 M
C16=52+56 5270 M
C17=60+64 5310 |

C18=100+104 5510 |
C19=108+112 5550 |

116+120 5590 O

124+128 5630 O
C20=132+136 5670 M
C21=140+144 5710 [
C22=149+153 5755 M
C23=157+161 5795 M

CHANNEL PLAN

802.11ac VHT80

Channel Frequency (MHz) Available Channel
C24=36+40+44+48 5210 M
C25=52+56+60+64 5290

C26=100+104+108+112 5530 [}
C27=116+120+124+128 5610 O
C28=132+136+140+144 5690 O
C29=149+153+157+161 5775 |

No DFS Channel

DFS Channel

Weather DFS Channel (Not Authorised for RSS-247)
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DATA RATE

802.11a
Data Rate (Mbps) Modulation Type Vl\clg?sutlgt:;:
6 BPSK o
9 BPSK 0
12 QPSK 0
18 QPSK 0
24 16-QAM 0
36 16-QAM O
48 64-QAM 0
54 64-QAM 0
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DATA RATE

802.11n HT20

Available MCS Spatial Modulation Data Rate (Mbps) Worst Case
for EUT Index streams (Gl = 800ns) (Gl = 400ns) Modulation
0 1 BPSK 6.5 7.2 4]
1 1 QPSK 13 144 O
2 1 QPSK 19.5 21.7 ]
@ 3 1 16-QAM 26 28.9 ]
4 1 16-QAM 39 43.3 ]
5 1 64-QAM 52 57.8 O
[ 1 64-QAM 58.5 65 ]
7 1 64-QAM 65 72.2 O
8 2 BPSK 13 14.4 4]
9 2 QPSK 26 28.9 ]
10 2 QPSK 39 43.3 ]
@ 11 2 16-QAM 52 57.8 O
12 2 16-QAM 78 86.7 ]
13 2 64-QAM 104 115.6 ]
14 2 64-QAM 117 130.3 ]
15 2 64-QAM 130 1444 ]
16 3 BPSK 19.5 21.7 ]
17 3 QPSK 39 43.3 4]
18 3 QPSK 58.5 65 ]
@ 19 3 16-QAM 78 86.7 ]
20 3 16-QAM 117 130 ]
21 3 64-QAM 156 173.3 ]
22 3 64-QAM 175.5 195 O
23 3 64-QAM 195 216.7 O
24 4 BPSK 26 28.9 ]
25 4 QPSK 52 57.8 O
26 4 QPSK 78 86.7 ]
O 27 4 16-QAM 104 115.6 ]
28 4 16-QAM 156 173.3 O
29 4 64-QAM 208 231.1 O
30 4 64-QAM 234 260 ]
31 4 64-QAM 260 288.9 ]
] 32 1 BPSK - - - - - O
33 2 16-QAM QPSK - - 39 43.3 ]
34 2 64-QAM QPSK - - 52 57.8 ]
@ 35 2 64-QAM 16-QAM - - 65 72.2 O
36 2 16-QAM QPSK - - 58.5 65 ]
37 2 64-QAM QPSK - - 78 86.7 ]
38 2 64-QAM 16-QAM - - 97.5 108.3 ]
39 3 16-QAM QPSK QPSK - 52 57.8 ]
40 3 16-QAM 16-QAM QPSK - 65 72.2 ]
41 3 64-QAM QPSK QPSK - 65 72.2 ]
42 3 64-QAM 16-QAM QPSK - 78 86.7 ]
43 3 64-QAM 16-QAM 16-QAM - 91 101.1 ]
44 3 64-QAM 64-QAM QPSK - 91 101.1 ]
@ 45 3 64-QAM 64-QAM 16-QAM - 104 115.6 ]
46 3 16-QAM QPSK QPSK - 78 86.7 ]
47 3 16-QAM 16-QAM QPSK - 97.5 108.3 ]
48 3 64-QAM QPSK QPSK - 97.5 108.3 ]
49 3 64-QAM 16-QAM QPSK - 117 130 ]
50 3 64-QAM 16-QAM 16-QAM - 136.5 151.7 ]
51 3 64-QAM 64-QAM QPSK - 136.5 151.7 ]
52 3 64-QAM 64-QAM 16-QAM - 156 173.3 ]
53 4 16-QAM QPSK QPSK QPSK 65 72.2 ]
54 4 16-QAM 16-QAM QPSK QPSK 78 86.7 ]
55 4 16-QAM 16-QAM 16-QAM QPSK 91 101.1 ]
56 4 64-QAM QPSK QPSK QPSK 78 86.7 ]
57 4 64-QAM 16-QAM QPSK QPSK 91 101.1 ]
58 4 64-QAM 16-QAM 16-QAM QPSK 104 115.6 ]
59 4 64-QAM 16-QAM 16-QAM 16-QAM 117 130 ]
60 4 64-QAM QPSK QPSK QPSK 104 115.6 ]
61 4 64-QAM 16-QAM 16-QAM QPSK 117 130 ]
62 4 64-QAM 16-QAM 16-QAM 16-QAM 130 1444 ]
63 4 64-QAM 64-QAM 64-QAM QPSK 130 144.4 O
O 64 4 64-QAM 64-QAM 64-QAM 16-QAM 143 158.9 ]
65 4 16-QAM QPSK QPSK QPSK 97.5 108.3 ]
66 4 16-QAM 16-QAM QPSK QPSK 117 130 ]
67 4 16-QAM 16-QAM 16-QAM QPSK 136.5 151.7 ]
68 4 64-QAM QPSK QPSK QPSK 117 130 ]
69 4 64-QAM 16-QAM QPSK QPSK 136.5 151.7 ]
70 4 64-QAM 16-QAM 16-QAM QPSK 156 173.3 ]
71 4 64-QAM 16-QAM 16-QAM 16-QAM 175.5 195 ]
72 4 64-QAM 64-QAM QPSK QPSK 156 173.3 ]
73 4 64-QAM 64-QAM 16-QAM QPSK 175.5 195 ]
74 4 64-QAM 64-QAM 16-QAM 16-QAM 195 216.7 ]
75 4 64-QAM 64-QAM 64-QAM QPSK 195 216.7 ]
76 4 64-QAM 64-QAM 64-QAM 16-QAM 214.5 238.3 ]
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DATA RATE

802.11n HT40

Available MCS Spatial Modulation Data Rate (Mbps) Worst Case
for EUT Index streams (Gl = 800ns) (Gl = 400ns) Modulation
0 1 BPSK 13 15 4]
1 1 QPSK 27 30 ]
2 1 QPSK 40.5 45 ]
@ 3 1 16-QAM 54 60 ]
4 1 16-QAM 81 90 ]
5 1 64-QAM 108 120 O
[ 1 64-QAM 121.5 135 ]
7 1 64-QAM 135 150 ]
8 2 BPSK 27 30 4]
9 2 QPSK 54 60 ]
10 2 QPSK 81 90 ]
@ 11 2 16-QAM 108 120 O
12 2 16-QAM 162 180 ]
13 2 64-QAM 216 240 ]
14 2 64-QAM 243 270 ]
15 2 64-QAM 270 300 ]
16 3 BPSK 40.5 45 4]
17 3 QPSK 81 90 O
18 3 QPSK 121.5 135 ]
@ 19 3 16-QAM 162 180 ]
20 3 16-QAM 243 270 ]
21 3 64-QAM 324 360 ]
22 3 64-QAM 364.5 405 O
23 3 64-QAM 405 450 O
24 4 BPSK 54 60 ]
25 4 QPSK 108 120 O
26 4 QPSK 162 180 ]
O 27 4 16-QAM 216 240 ]
28 4 16-QAM 324 360 O
29 4 64-QAM 432 480 O
30 4 64-QAM 486 540 ]
31 4 64-QAM 540 600 ]
4] 32 1 BPSK - - - 6.0 6.7 4]
33 2 16-QAM QPSK - - 81 90.0 ]
34 2 64-QAM QPSK - - 108 120 ]
@ 35 2 64-QAM 16-QAM - - 135 150 O
36 2 16-QAM QPSK - - 121.5 135 ]
37 2 64-QAM QPSK - - 162 180 ]
38 2 64-QAM 16-QAM - - 202.5 225 ]
39 3 16-QAM QPSK QPSK - 108 120 ]
40 3 16-QAM 16-QAM QPSK - 135 150 ]
41 3 64-QAM QPSK QPSK - 135 150 ]
42 3 64-QAM 16-QAM QPSK - 162 180 ]
43 3 64-QAM 16-QAM 16-QAM - 189 210 ]
44 3 64-QAM 64-QAM QPSK - 189 210 ]
@ 45 3 64-QAM 64-QAM 16-QAM - 216 240 ]
46 3 16-QAM QPSK QPSK - 162 180 ]
47 3 16-QAM 16-QAM QPSK - 202.5 225 ]
48 3 64-QAM QPSK QPSK - 202.5 225 ]
49 3 64-QAM 16-QAM QPSK - 243 270 ]
50 3 64-QAM 16-QAM 16-QAM - 283.5 315 ]
51 3 64-QAM 64-QAM QPSK - 283.5 315 ]
52 3 64-QAM 64-QAM 16-QAM - 324 360 ]
53 4 16-QAM QPSK QPSK QPSK 135 150 ]
54 4 16-QAM 16-QAM QPSK QPSK 162 180 ]
55 4 16-QAM 16-QAM 16-QAM QPSK 189 210 ]
56 4 64-QAM QPSK QPSK QPSK 162 180 ]
57 4 64-QAM 16-QAM QPSK QPSK 189 210 ]
58 4 64-QAM 16-QAM 16-QAM QPSK 216 240 ]
59 4 64-QAM 16-QAM 16-QAM 16-QAM 243 270 ]
60 4 64-QAM QPSK QPSK QPSK 216 240 ]
61 4 64-QAM 16-QAM 16-QAM QPSK 243 270 ]
62 4 64-QAM 16-QAM 16-QAM 16-QAM 270 300 ]
63 4 64-QAM 64-QAM 64-QAM QPSK 270 300 O
O 64 4 64-QAM 64-QAM 64-QAM 16-QAM 297 330 ]
65 4 16-QAM QPSK QPSK QPSK 202.5 225 ]
66 4 16-QAM 16-QAM QPSK QPSK 243 270 ]
67 4 16-QAM 16-QAM 16-QAM QPSK 283.5 315 ]
68 4 64-QAM QPSK QPSK QPSK 243 270 ]
69 4 64-QAM 16-QAM QPSK QPSK 283.5 315 ]
70 4 64-QAM 16-QAM 16-QAM QPSK 324 360 ]
71 4 64-QAM 16-QAM 16-QAM 16-QAM 364.5 405 ]
72 4 64-QAM 64-QAM QPSK QPSK 324 360 ]
73 4 64-QAM 64-QAM 16-QAM QPSK 364.5 405 ]
74 4 64-QAM 64-QAM 16-QAM 16-QAM 405 450 ]
75 4 64-QAM 64-QAM 64-QAM QPSK 405 450 ]
76 4 64-QAM 64-QAM 64-QAM 16-QAM 445.5 495 ]
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DATA RATE: 802.11ac VHT20

Available for EUT | MCS Index Nbr of spatial streams Modulation (Stream 1/2/3/4) Coding rate Gl = 800ns Gl =400ns | Worst Case Modulation
0 1 BPSK 1/2 6,5 7,2 ]
1 1 QPSK 1/2 13 14,4 ]
2 1 QPSK 3/4 19,5 21,7 ]
3 1 16-QAM 1/2 26 28,9 ]
@ 4 1 16-QAM 3/4 39 43,3 ]
5 1 64-QAM 2/3 52 57,8 ]
6 1 64-QAM 3/4 58,5 65 ]
7 1 64-QAM 5/6 65 72,2 ]
8 1 256-QAM 3/4 78 86,7 ]
9 1 256-QAM 5/6 N/A N/A ]
10 2 BPSK 12 13 14,4 4]
11 2 QPSK 12 26 28,8 ]
12 2 QPSK 3/4 39 43,4 ]
13 2 16-QAM 12 52 57,8 ]
@ 14 2 16-QAM 3/4 78 86,6 ]
15 2 64-QAM 2/3 104 115,6 ]
16 2 64-QAM 3/4 117 130 [}
17 2 64-QAM 5/6 130 1444 ]
18 2 256-QAM 3/4 156 1734 ]
19 2 256-QAM 5/6 N/A N/A ]
20 3 BPSK 1/2 19,5 21,6 4]
21 3 QPSK 12 39 43,2 [}
22 3 QPSK 3/4 58,5 65,1 ]
23 3 16-QAM 12 78 86,7 ]
@ 24 3 16-QAM 3/4 117 129,9 [}
25 3 64-QAM 2/3 156 173,4 [}
26 3 64-QAM 3/4 175,5 195 ]
27 3 64-QAM 5/6 195 216,6 ]
28 3 256-QAM 3/4 234 260,1 ]
29 3 256-QAM 5/6 N/A N/A ]
30 4 BPSK 12 26 28,8 ]
31 4 QPSK 12 52 57,6 ]
32 4 QPSK 3/4 78 86,8 ]
33 4 16-QAM 1/2 104 115,6 ]
O 34 4 16-QAM 3/4 156 173,2 ]
35 4 64-QAM 2/3 208 231,2 ]
36 4 64-QAM 3/4 234 260 ]
37 4 64-QAM 5/6 260 288,8 ]
38 4 256-QAM 3/4 312 346,8 ]
39 4 256-QAM 5/6 N/A N/A ]
40 5 BPSK 12 32,5 36 ]
41 5 QPSK 12 65 72 ]
42 5 QPSK 3/4 97,5 108,5 ]
43 5 16-QAM 12 130 144,5 ]
O 44 5 16-QAM 3/4 195 216,5 ]
45 5 64-QAM 2/3 260 289 ]
46 5 64-QAM 3/4 292,5 325 ]
47 5 64-QAM 5/6 325 361 ]
48 5 256-QAM 3/4 390 433,5 [}
49 5 256-QAM 5/6 N/A N/A ]
50 6 BPSK 12 39 43,2 ]
51 6 QPSK 12 78 86,4 ]
52 6 QPSK 3/4 117 130,2 ]
53 6 16-QAM 12 156 173,44 ]
O 54 6 16-QAM 3/4 234 259,8 [}
55 6 64-QAM 2/3 312 346,8 ]
56 6 64-QAM 3/4 351 390 ]
57 6 64-QAM 5/6 390 433,2 ]
58 6 256-QAM 3/4 468 520,2 ]
59 6 256-QAM 5/6 N/A N/A ]
60 7 BPSK 12 45,5 50,4 ]
61 7 QPSK 12 91 100,8 ]
62 7 QPSK 3/4 136,5 151,9 ]
63 7 16-QAM 12 182 202,3 [}
O 64 7 16-QAM 3/4 273 303,1 ]
65 7 64-QAM 2/3 364 404,6 [}
66 7 64-QAM 3/4 409,5 455 ]
67 7 64-QAM 5/6 455 505,4 ]
68 7 256-QAM 3/4 546 606,9 ]
69 7 256-QAM 5/6 N/A N/A ]
70 8 BPSK 12 52 57,6 ]
71 8 QPSK 12 104 115,2 ]
72 8 QPSK 3/4 156 173,6 ]
73 8 16-QAM 12 208 231,2 ]
74 8 16-QAM 3/4 312 346,4 ]
O 75 8 64-QAM 2/3 416 462,4 ]
76 8 64-QAM 3/4 468 520 ]
77 8 64-QAM 5/6 520 577,6 [}
78 8 256-QAM 3/4 624 693,6 ]
79 8 256-QAM 5/6 N/A N/A ]
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DATA RATE: 802.11ac VHT40

Available for EUT | MCS Index Nbr of spatial streams Modulation (Stream 1/2/3/4) Coding rate Gl = 800ns Gl =400ns | Worst Case Modulation
0 1 BPSK 1/2 13,5 15 ]
1 1 QPSK 172 27 30 ]
2 1 QPSK 3/4 40,5 45 ]
3 1 16-QAM 12 54 60 ]
@ 4 1 16-QAM 3/4 81 90 ]
5 1 64-QAM 2/3 108 120 ]
6 1 64-QAM 3/4 121,5 135 ]
7 1 64-QAM 5/6 135 150 ]
8 1 256-QAM 3/4 162 180 ]
9 1 256-QAM 5/6 180 200 ]
10 2 BPSK 12 27 30 4]
11 2 QPSK 12 54 60 ]
12 2 QPSK 3/4 81 90 ]
13 2 16-QAM 12 108 120 ]
@ 14 2 16-QAM 3/4 162 180 ]
15 2 64-QAM 2/3 216 240 ]
16 2 64-QAM 3/4 243 270 [}
17 2 64-QAM 5/6 270 300 ]
18 2 256-QAM 3/4 324 360 ]
19 2 256-QAM 5/6 360 400 ]
20 3 BPSK 1/2 40,5 45 4]
21 3 QPSK 12 81 90 [}
22 3 QPSK 3/4 121,5 135 ]
23 3 16-QAM 112 162 180 ]
@ 24 3 16-QAM 3/4 243 270 [}
25 3 64-QAM 2/3 324 360 [}
26 3 64-QAM 3/4 364,5 405 ]
27 3 64-QAM 5/6 405 450 ]
28 3 256-QAM 3/4 486 540 ]
29 3 256-QAM 5/6 540 600 ]
30 4 BPSK 12 54 60 ]
31 4 QPSK 12 108 120 ]
32 4 QPSK 3/4 162 180 ]
33 4 16-QAM 1/2 216 240 ]
O 34 4 16-QAM 3/4 324 360 ]
35 4 64-QAM 2/3 432 480 ]
36 4 64-QAM 3/4 486 540 ]
37 4 64-QAM 5/6 540 600 ]
38 4 256-QAM 3/4 648 720 ]
39 4 256-QAM 5/6 720 800 ]
40 5 BPSK 172 67,5 75 ]
41 5 QPSK 12 135 150 ]
42 5 QPSK 3/4 202,5 225 ]
43 5 16-QAM 12 270 300 ]
O 44 5 16-QAM 3/4 405 450 ]
45 5 64-QAM 2/3 540 600 ]
46 5 64-QAM 3/4 607,5 675 ]
47 5 64-QAM 5/6 675 750 ]
48 5 256-QAM 3/4 810 900 [}
49 5 256-QAM 5/6 900 1000 ]
50 6 BPSK 12 81 90 ]
51 6 QPSK 12 162 180 ]
52 6 QPSK 3/4 243 270 ]
53 6 16-QAM 12 324 360 ]
O 54 6 16-QAM 3/4 486 540 [}
55 6 64-QAM 2/3 648 720 ]
56 6 64-QAM 3/4 729 810 ]
57 6 64-QAM 5/6 810 900 ]
58 6 256-QAM 3/4 972 1080 ]
59 6 256-QAM 5/6 1080 1200 ]
60 7 BPSK 1/2 94,5 105 ]
61 7 QPSK 112 189 210 ]
62 7 QPSK 3/4 283,5 315 ]
63 7 16-QAM 12 378 420 [}
O 64 7 16-QAM 3/4 567 630 ]
65 7 64-QAM 2/3 756 840 [}
66 7 64-QAM 3/4 850,5 945 ]
67 7 64-QAM 5/6 945 1050 ]
68 7 256-QAM 3/4 1134 1260 ]
69 7 256-QAM 5/6 1260 1400 ]
70 8 BPSK 12 108 120 ]
71 8 QPSK 12 216 240 ]
72 8 QPSK 3/4 324 360 ]
73 8 16-QAM 1/2 432 480 ]
O 74 8 16-QAM 3/4 648 720 ]
75 8 64-QAM 2/3 864 960 ]
76 8 64-QAM 3/4 972 1080 ]
77 8 64-QAM 5/6 1080 1200 [}
78 8 256-QAM 3/4 1296 1440 ]
79 8 256-QAM 5/6 1440 1600 ]
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DATA RATE: 802.11ac VHT80

Available for EUT | MCS Index Nbr of spatial streams Modulation (Stream 1/2/3/4) Coding rate Gl = 800ns Gl =400ns | Worst Case Modulation
0 1 BPSK 1/2 29.3 325 ]
1 1 QPSK 1/2 58.5 65 ]
2 1 QPSK 3/4 87.8 97.5 ]
3 1 16-QAM 1/2 117 130 ]
@ 4 1 16-QAM 3/4 175.5 195 ]
5 1 64-QAM 2/3 234 260 ]
6 1 64-QAM 3/4 263.3 292.5 ]
7 1 64-QAM 5/6 292.5 325 ]
8 1 256-QAM 3/4 351 390 ]
9 1 256-QAM 5/6 390 433.3 ]
10 2 BPSK 12 58.6 65 4]
11 2 QPSK 12 117 130 ]
12 2 QPSK 3/4 175.6 195 ]
13 2 16-QAM 12 234 260 ]
@ 14 2 16-QAM 3/4 351 390 ]
15 2 64-QAM 2/3 468 520 ]
16 2 64-QAM 3/4 526.6 585 [}
17 2 64-QAM 5/6 585 650 ]
18 2 256-QAM 3/4 702 780 ]
19 2 256-QAM 5/6 780 866.6 ]
20 3 BPSK 1/2 87.9 97.5 4]
21 3 QPSK 12 175.5 195 [}
22 3 QPSK 3/4 263.4 292.5 ]
23 3 16-QAM 112 351 390 ]
@ 24 3 16-QAM 3/4 526.5 585 [}
25 3 64-QAM 2/3 702 780 [}
26 3 64-QAM 3/4 789.9 877.5 ]
27 3 64-QAM 5/6 877.5 975 ]
28 3 256-QAM 3/4 1053 1170 ]
29 3 256-QAM 5/6 1170 1299.9 ]
30 4 BPSK 12 117.2 130 ]
31 4 QPSK 12 234 260 ]
32 4 QPSK 3/4 351.2 390 ]
33 4 16-QAM 1/2 468 520 ]
O 34 4 16-QAM 3/4 702 780 ]
35 4 64-QAM 2/3 936 1040 ]
36 4 64-QAM 3/4 1053.2 1170 ]
37 4 64-QAM 5/6 1170 1300 ]
38 4 256-QAM 3/4 1404 1560 ]
39 4 256-QAM 5/6 1560 1733.2 ]
40 5 BPSK 172 146.5 162.5 ]
41 5 QPSK 12 292.5 325 ]
42 5 QPSK 3/4 439 487.5 ]
43 5 16-QAM 12 585 650 ]
O 44 5 16-QAM 3/4 877.5 975 ]
45 5 64-QAM 2/3 1170 1300 ]
46 5 64-QAM 3/4 1316.5 1462.5 ]
47 5 64-QAM 5/6 1462.5 1625 ]
48 5 256-QAM 3/4 1755 1950 [}
49 5 256-QAM 5/6 1950 2166.5 ]
50 6 BPSK 12 175.8 195 ]
51 6 QPSK 12 351 390 ]
52 6 QPSK 3/4 526.8 585 ]
53 6 16-QAM 12 702 780 ]
O 54 6 16-QAM 3/4 1053 1170 [}
55 6 64-QAM 2/3 1404 1560 ]
56 6 64-QAM 3/4 1579.8 1755 ]
57 6 64-QAM 5/6 1755 1950 ]
58 6 256-QAM 3/4 2106 2340 ]
59 6 256-QAM 5/6 2340 2599.8 ]
60 7 BPSK 1/2 205.1 227.5 ]
61 7 QPSK 12 409.5 455 ]
62 7 QPSK 3/4 614.6 682.5 ]
63 7 16-QAM 12 819 910 [}
O 64 7 16-QAM 3/4 1228.5 1365 ]
65 7 64-QAM 2/3 1638 1820 [}
66 7 64-QAM 3/4 1843.1 2047.5 ]
67 7 64-QAM 5/6 2047.5 2275 ]
68 7 256-QAM 3/4 2457 2730 ]
69 7 256-QAM 5/6 2730 3033.1 ]
70 8 BPSK 12 234.4 260 ]
71 8 QPSK 12 468 520 ]
72 8 QPSK 3/4 7024 780 ]
73 8 16-QAM 12 936 1040 ]
O 74 8 16-QAM 3/4 1404 1560 ]
75 8 64-QAM 2/3 1872 2080 ]
76 8 64-QAM 3/4 2106.4 2340 ]
77 8 64-QAM 5/6 2340 2600 [}
78 8 256-QAM 3/4 2808 3120 [H]
79 8 256-QAM 5/6 3120 3466.4 ]
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2.2.

RUNNING MODE

The EUT is set in the following modes during tests:

- Permanent emission with modulation on a fixed channel in the data rate that produced the highest power
- Permanent emission with modulation on a fixed channel in the data rate that produced the lowest power

- Permanent reception

23.

EQUIPMENT LABELLING

Sacemcom
WIF) Netweork Name (SSID)
East 5260 c@us MySpectrumWwiFibe 35
LISTED Netwark Koy (Password),
Wittywatardsg
Rauter legin: http i1 az 1681 1
Usorname: ddmin
Passward: admin

SIS  FE oo

Serial:
rial: NQ1738013023187 FCC ID: VW3FAS TS 280

Sagemcom PiN: 253584535 Exties

Rating — 12VDei2 54

This device comgiies Wih Part 15 61 the £ox

fwm’wmmmm . Rules, Oporatin .
. N2 subject l
‘.I';Iﬂhc,_, . WWWMMWM conditions:; (1 i This device rnaa:!:c||llm"'~T| o
© 3C:17:10:78:B9-g oot wmertaren, 1 (2} Thi devi
aceept any interfarence Tatived, |nc|uL::n:m

i
nlerfarence that May causa undesireqd aperation

2.4. EQUIPMENT MODIFICATION

™ None O Modification:
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3. OccuPIED BANDWIDTH

3.1. TEST CONDITIONS

Test performed by : Armand MAHOUNGOU
Date of test : February 1, 2018
Ambient temperature :25°C

Relative humidity 143 %

3.2. TEST SETUP

- The Equipment Under Test is installed:
M On a table
O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:
M Conducted Method
O Radiated Method

- Test Procedure:
v KDB 789033 D02 General UNII Test Procedures New Rules v01r02 § D

Photograph for Occupied bandwidth
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3.1. LIMIT

None

3.2. TEST EQUIPMENT LIST

DESCRIPTION MANUFACTURER MODEL N° LCIE |Cal_Date | Cal_Due
EMI receiver ROHDE & SCHWARZ ESR 7 A2642023 | 2017/09 | 2018/09
Multi-meter KEITHLEY 2000 A1242090 | 2016/06 | 2018/06
Programmable AC/DC KIKUSUI PCR500M A7040079 | 2016/06 | 2018/06
power supply
Load 50 ohms TELEGARTNER ; A7150104 | 201712 | 2018/12
Load 50 ohms TELEGARTNER ; A7150105 | 201712 | 2018/12
RF cable & 20 dB Télédyne 920-0202-048 A5329675 | 2017/09 2018/09
attenuator

Note: In our quality system, the test equipment calibration due is more & less 2 months
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3.3.

RESULTS

802.11a

C1

C2

C3

Spectrum S S = = S & B =W svectram S D = G
RefLevel 2270 dim  Offset 22,70 ob & RBW 200 kriz RefLevel 2270 G Offsel 2270 2w RBW 200 hhe Ref Lovel 22,70 dbm  Offset 22,70 06 s RBW 200 b
A IDGE BWT 1505 @ VAW iWH:  Moda Auto FET_ Input 1Ac At l0ds SWI_ 15:3ys @ VBW Lz Mode AUtOFFT  Input 1ac At 1008 SWT  19.00s ® VBW 1 wHz  Moda Auto FET_ Input | aC
[G1Fk ven Bk vew [oiPk view
0 ) 10,01 damiil =6 i e | | i 500 o)
12727130 GHe| L 14770080 GHz| 60340 GHii]
o o aw 16.973221140 stz Jlll 10 v dec B 16.440223493 b ks 16769475954 MH]
I T o
ki v r
& 5 v v
-0 -10 -1
20 20 20
3 a0 -
g - a0
E e £
0 0
0 0 70
GF 5.18 GHe 7001 pis Span 10.0 Mz | ||| GF 5.2 Gz Spon 10,0 iz | ||| GF 523 Ghe 53001 pts Span 40.0 MHz
|[Farker arker arker
Type | Ref | Tre | Y-value | Function | Function Result || _T¥pe | Raf | Tro | o | | || _Type | Ref | Tre | X-valua Y-value | Function | Function Result |
o 1 10.81 dem | [T T 5 1977608 GHE | [ m 1 52455535 Gz o |
N 268 dom Gee Bw | 16922221149 Wiz T4 Etseaanicee | 1 848223453 MEz 1 . Ger B | 18 75475954 Mide
T i SasareeGhr 355 dem I} T2 | & oooaime G | (I |
ate: 1 100 pate: 1.rE2.2018 10:48:46 bate: 1.7E8.2018 10:57:16
Spectrum 5 5 = e S o B =W svectram S D = &
RefLevel 2270 dim  Offset 22,70 ob & RBW 200 kriz RefLevel 2270 dbin  OMfsel 22.70 2 = RBW 300 bz Ref Level 2270 dbm  Offset 22,70 06 = RBW 200 briz
A IDGE BWT 1505 @ VAW iWH:  Moda Auto FET_ Input 1Ac I0dR BWT 150y @ VBW LMz Mode AutoFFT Input 1AC IR BWT 1505 @ VBW MMz Moda Auto FET_ Input 1 Ac
[G1Fk ven [G1Fk ven [G1Fk ven
) 7 20 [T e | | B3 EEX
BO01D GH 0401800 GHz| 125740 G|
w - v 16 ranazensy el o it 16.701677126 Miz] 1671975676 Mt
A T = z T e
10 10 10
a0 20 20 |
3 20 a0 i
- ag -0
e e -s0
<a =
70 70 -7
TF 5.26 GHE T7001 s Spon va.0 wiiz | ||| GF 5.9 iz 57001 pts Spon 30,0 iz ) ||[GF s az e F2001 pis Spon 30,0 MHz
arkar arkar arker
e | wat | Tre | X wall | vwale | runction | Function Result | o | ®af | Tec | X_volus | ] || rype | ref | Trc | X wall Yovaws | rFunction | Function Result |
[ % 52570901 & .15 de | [T T 53046186 GHE | _ | 53292579 0 5.66 0 | _
71 1 sasirzis 172 deey Gecbw 18746 TRGET MH | 711 szeissoasch: 1. 781977128 Mz T 1 sanensis 114 dim e B 18771675676 Mz |
T2 1556846548 GHa -1.51 dim | 72! 1 5 30832334 GHz | 12 1 53838345 Gha -1.51 dem
pate 5.2018 10:58:47 ate: 1.FE2.2018 10: pate: 1.7E8.2018 11:01:19
T
Spectrum T T = B & o 5 (==l spectrum
RefLevel 22,70 dém  Offset 25,70 0B = RBW 200 bz Offsel 22.70 G2 = RBW 300 ks Ref Level 22,70 dém  Offset 25,70 0B = RBW 230 bH2
b ant SWT_ 19345 @ VBW 1wz Mode auto FETInput 1 AC SWY_ 195ys @ vBW LMbz Mode AUIOFEFT  Input 1 Ac 0B SWT 189 ys @ VBW 1MH: Mode Auto FET_ Input L ac
(B 1Pk view [B1Pk View
™ i .52 dom| i ETr || i B.09 o]
- 549713010 Gi 56607750 Gz 470415240 Giiz|
- ! s 16,6832 - > 16439473706 Mtz il 1o L aw 16.786975407 MHz|
1 T it 1
o o o
-10 -10 -10
a0 20 a0
s 30 30
- -0 R
e e
0 0
0 0 0
CF 5.5 GHz 7001 pis Spon 10.0 Wz | ||| GF 5.58 GHz 57001 pis Spon 10.0 Mz | [{| 6F 5.7 GHz 53001 pts Epan 40,0 MHz
|[Farker arker arker
Type | Ref | Tre | alue Yovalue | Function | Funciion Result IFf{ Tepe | ref | Tec | Yovalue | 1 If| 7ype | get | Tr | Yovale | Function | Function Result |
o 1 54371301 Gz .32 dim | [T T T o | 7.45 dEm [ M 1 57041524 G2 8.09 dim |
Ti | 1 E4sisasci g .31 dbm Gee B | i BEZ026643 Wz T4 Esmssaticwe 0.2+ dbm Ger By 18836473768 Miz 1 . o42dbm | OeeBw | 16 788878407 Mz
S - L T 0,26 dom | 21l 90 G g | 1 0,61 dam |
52018 11:03:46 bate: 1.rEs.2018 11:04:55 pate: 1.7E.2018 11:06:10
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802.11a

o o o oNEEENGEITE o 0o 0BG
43 5 2 ) 3 v
g | =
20 T i
« a
o “ "
- - =
& « "
|Marker aiear
| Type | Ref | Trc | T | Y-velue | Function | Funetion Resull ||| repe | rof | Tre | X-wolue | ¥-wale | Function | Function Rosult ||| Type | Rof | Trc| W-valus | Function | Funstion Rasult |
Y 1 W w X ! Tm e

Channel Occupied Channel Bandwidth (MHz)
C1 16,92
C2 16,85
C3 16,77
Cc4 16,75
C5 16,73
C6 16,77
Cc7 16,68

C8 16,84

C9 16,79

C11 16,84
C12 16,79
C13 16,84
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802.11n HT20/ac VHT20

C1

C2

C3

T
Spectrum & 5 = B & T 5 (== spectrum 0
RefLevel 22,70 dém  Offset 25,70 0B = RBW 200 bz RefLevel 2270 g Offsel 2270 G2 w RBW 200 e Ref Lovel 22,70 dbm  Offset 22,70 06 s RBW 200 bz
b ant 1008 SWT  19.00s ® VBW 1wz Moda Auto FET_ Input | aC At l0ds SWI_ 15:3ys @ VBW Lz Mode AUtOFFT  Input 1ac ant 1008 SWT  19.00s ® VBW 1 wHz  Moda Auto FET_ Input | aC
D1k View [@1Pk View [o1Pk View
™ i T0.1a aemfifll = i) e | | i 0.8 abm|
4are = " 052 i 4240668 70 Griz)
- —— FPXTERIEaE || IS - i 17,0569 -~ 17920439708 MHz
¥ ¥ ¥
o o
-10 -10 -1
20 20
s 30 -
“a @
E e £
0 0
0 0 70
GF 5.18 GHe 7001 pis Span 10.0 Mz | ||| GF 5.2 Gz 57001 pis Spon 10.0 iz | (|| GF 523 Ghe 53001 pts Span 40.0 MHz
|[Farker arker arker
Type | ket | Tro | X-valuo | %-value | Function | Function Result 1| 7epe | rof | Teo | -valus | ¥-valun | Function | [|{f T¥pe | ret | T | X-valus | ¥-value | Function | Function Result |
o 1 51744502 Gz 10.13 den | [T T 5 2052661 G | 10,65 b | [ m 1 10.03 g |
T |1 Einosisige 211 dbm Gee B | 17014440174 iz T 1 51083028 Ghe | 2.70 dem Gee B | 17 05803084 MFz 1 . 224dbm | Gecdw | 179284370 Mide
TG Sasmrseram 1,50 dem I} T2 | s oooma | 91| dam
2018 11:21:35 bate: 1.res.2018 11:24:01 bate: 1.7E.2018 11:25:21
Spectrum 5 5 = Spect S o B =W svectram S D = B
RefLevel 2270 dim  Offset 22,70 ob & RBW 200 kriz RefLevel 2270 dbin  OMfsel 22.70 2 = RBW 300 bz Ref Level 2270 dbm  Offset 22,70 06 = RBW 200 briz
A IDGE BWT 1505 @ VAW iWH:  Moda Auto FET_ Input 1Ac I0dR BWT 150y @ VBW LMz Mode AutoFFT Input 1AC IR BWT 1505 @ VBW MMz Moda Auto FET_ Input 1 Ac
[G1Fk ven [G1Fk ven [G1Fk ven
0 a2 aamjilii o [T e | | E 5.7 dBm}
515180 GH| 0589610 GHz| 4.31477020 Gzl
w o a7.aossor072 w10 o o 17.000190369 M  ow 17.695690760 Mt
T3 1z . 4
o o - -
10 10 10
| 20 20
3 i 20 a0 1
a0 -
e -s0
<a =
70 70 -7
TF 5.26 GHE T7001 s Spon va.0 wiiz | ||| GF 5.9 iz 57001 pts Spon 30,0 iz ) ||[GF s az e Spon 30,0 MHz
arkar arkar arker
e | wat | Tre | X volue | vwale | runction | Function Result | o | ®af | Tec | X_volue | Yovalse | Function | || rype | ref | Trc | X volue | __¥vaws | runction | Function Result |
[ % 52551598 G 6.32 B | [T T 5 3058961 GHE | 658 g6 | 53157752 & 594 G |
71 1 sasieds e -1.43 dey Gecbw 17 Bebea107E Wiz | Ti 1 Ezemsoeeche -1.05 dem e Bw | 17.608190368 Mz T 1 sannens e -1.28 dam e B 17.69560076 Mz |
T2 1 5.36894072 GHa -1.03 dim | 72! 1 5 30535847 GHz -1.65 dBm | 12 1 s.sE05se7 G -2.18 dém
bate B.2018 11:26:24 pate: 1.5E3.2018 11:27:19 pate: 1.758.2018 11:26:18
T
Spectrum T T = B & o 5 (=W spectrum
RefLevel 22,70 dém  Offset 25,70 0B = RBW 200 bz RefLevel 2270 g Offsel 2270 G2 w RBW 200 e Ref Level 22,70 dbm  Offset 22,70 06 s RBW 200 b
b ant 0GB SWT 18905 @ VBW 1M Mode Auto FET Input 1 ac At 10dp SWr  195ys @ vBW Lnkz Mode AUOEFT  Input 1 4c 0GB SWT 18905 @ VBW 1MMz  Moda Auto FET  Input 1 ac
(B 1Pk view Bk vew [o1Pk View
0 il o | El i1 20 T il 696 UBm|
449048270 orir | 4807602 70 Grie
w . 8w EENTRRRIRRTIN | | PPN et Bve 19, " it 8w 17,873 189000 MHz
1 o 1 J |
o o :
-10 -10 -1
20 20
s 30 -
g 40 a0
E e £
0 0
0 0 70
CF 5.5 GHz 7001 pis Spon 10.0 Wz | ||| GF 5.58 GHz 57001 pis pon 10,0 iz | [ GF 5.7 GHz 53001 pts Span 40.0 MHz
|[Farker arker arker
Type | et | Tre | X-walus | ¥wvalue | Function | Funcilon Result IFf{ Tepe | ref | Tec | X-valug | ¥-volwe | Functien | |{| Tvpe | ret | Trs | X-valug | ¥-vawe | Function | Funcilon Result |
o 1 527 G e | [T T 5 5733677 G | 7.24 dom | [ m 1 56326327 5 .96 dim |
1 Gee B | 17 884441736 iz T4 mEmeemacwe | D37 dem | Oce bu | 18.04GSER225 MHz T 1 seswsnceahe 058 dm | Oee Buw | 17,6231659 Mide
7 | TH—1—1I S6006507 Gh .54 dom | | L VN -1 T34 7 dam |
bate: 1.5e8.2018 11:26:11 bate: 1.5Es.2018 11:30:10 bate: 1.7E.2018 11:30:57
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802.11n HT20/ac VHT20

RefLevel 2270 dim  Offset 22,70 0B 90 b2 ~ 270 dBi  Offsel 22.70 G2 w RBW 200 e @ RAW 200 bz
b ant l0dE SWT 180y @ VBW 1M Mode AUtaFET Input 1 ac b ane 0dp SWr  195ys® vBW Lnkz Mode AUIOFFT  Input 14c © VBW 1wMH: Mods auto FET Tnput 1 ac
[B1Pk view
™ I W] W] z i
¥ | s
w0 e B Gk G 1 17 0 1 G B 18.00:
-10 -10 -1
£ 70 20 2
£ = 0
aa a0 a0 ¢
=0 = =
|
<0 ‘ 0
70 o —- BLTT T 70 dBm—t-
GF 5,745 GH 37001 pis Span 10.0 iz | ||| GF 5788 Griz 2001 pis pon 10,0 iz | || GF 5825 Ghz 52001 pis Span 40.0 MHz
arker arker arker
Type | ket | Tro | X-walue | Y-walue | Function | Function Result IFf{ Tepe | ref | Tec | X-valug | ¥-value | Function | ||} _r¥pe | ret | Tre| ¥-valus | ¥-vawe | Function | Function Result |
[ 1 57403 13.10 dem mi T 5 i 14,15 dBm i 1 14,43 G
T 1 517 dbm Gee B | 17 886941033 Wiz T ' 3 + dem Ger By 17.64543008 Mz |5 1 £.95 i ee B i Dlicsa?322 Mide
i i 503 dim T 1 dbr 12 1 555 dam
oat 016 11:33:0 bate: 1.rEs.2018 11:34:45 1.FEB.2016 11:35:53

Channel

Occupied Channel Bandwidth (MHz)

C1

17,91

C2

17,96

C3

17,93

C4

17,88

C5

17,91

C6

17,89

Cc7

17,86

C8

18,04

C9

17,92

C11

17,89

C12

17,95

C13

18,00
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802.11n HT40/ac VHT40

Offsot 22,70 & = RBW 1 MHz
SWT 114y @ VBW 3 Mz

Offset 22,70 0B = RBW 1 b Raf Lovel 22,70 dém

SWT  114y5 @ VBW 3Muz

Fuf Lavel 22,70 dém
1008

Input 1 ac

Mode_auto FFT__Input 1 AC

T T 155 aom)
‘ 524105710 aHz)
" 26,9830 4 36.761951208 MHz]

5,43 dBm |

521164557 CHz |
c.c0 dem |

524840892 Getz

£ 20848802 GHz

Date: 1.FER.2018 11:42:23 bate: 1.FEB.2018 11:43:52

c17

Spectru (2]

Spectrur
Raf Lovel 22,70 dém
A 108

Fuf Lavel 22,70 dém
A 1008

Offsot 22,70 & = RBW 1 MHz

Offset 22,70 0B = RBW 1 b
SWT 114y @ VBW 3 Mz

SWT  114y5 @ VBW 3 MMz

Mode auto FFT_Input 1 AC

Mode auto FFT_Input 1 4C

[E1Pk view
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[B1Pk viow
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T
E
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arkar
pe | et
Il
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Y |
T2 ]

T
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Date: 1.FEB.2015 11:15:16

11:45:09

C18

pate:

Spectrum

Spectru
Ref Level 22,70 dim  Offsel 22.70 d6 & RAW 1 MH:

Ref Level 22,70 dim  Offsel 22,70 dE = RAW 1 MH:

Spectrum

RefLevel 2270 g Offsel 2270 G2 w RBW 11
At 1008 SWT  114ys @ vBW 3 Mods Auto FET__input 1 AC At I0E SWT  114ys @ VBW Mz Mode auto FET  Input 1AC At 1008 BWT 11405 @ VBW 3k Mode Auto FET input 1 AC
[D1Pk View [oiPk view [oiPk view
En; 019 20 i) 20 f
450469770 arie 4.56119870 Gri) | 467508700 G
s = P 36.721252145 M owal T 5650135933 M 36593836442 Mz
v ¢ L § ¥
(]
-10
e 0
.
g a0
£
0 0
R 70 70
7001 pts Spon 0.0 iz ([[GF 555 Gre 53001 pts Span 0.0 vz ||| GF 5 67 Gz 53001 pts Span A0.0 MHz
[Farker arker
X-volue | vevalun | Functien | Type | Ref | Tro | Y-vale | Function Funcilon Result | Type | Raf | Tre | X-wal Y-valus
& 5046527 GH 10,15 B | | R [T 55811957 Gr 1104 g | B | [T 5£753873 Gz | o 3 |
3,01 dém | Oce b 36751363145 MHz | T 563175307 Ghx 4.98 dim Oee B 36501369353 Mhie | Ti | 3] 5 BE176307 GhHx | 36 E3E68442 MHz
152 dom | | T2 5 56835443 Gz 575 d | T2 El s
] L e | ] (T )| (T
bate: 1.7E.2018 11:50:57 bate: 1.7EB.2018 11:51:56
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802.11n HT40/ac VHT40

O dEm Offset 22,70 dE = KBW 1 beiz Gifsct 22.70 di = RBW 1 Motz
1008 SWT 11405 @ VBW 3MMz Mode Auto FET_Input 1 aC 1008 SWT  114yuf @ VBW 3MMz_Maode Auto FET_Input 1 AC

— oo a7 da T
5.74891770 GHz] r 5.70250790 GH 2|

o B 2 36503056754 M| H Dot B Y 36.603853630 M.

B T T
G T — )
£7758m0a5 cos 345 dm |

5.2018 11:54:04

Channel Occupied Channel Bandwidth (MHz)
Cc14 36,98
C15 36,76
C16 36,61
C17 36,95
C18 36,73
C19 36,50
C20 36,59
C22 36,58
Cc23 36,68
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802.11ac VHT80
C24

Rof Level 22,70 dbm  Offset 22,70 dB = RBW 1Mz
A g3 SWT 20,05 @ VBW 3 Mz Mode 4uto FET_Tnput 1 4C

1 731
521707900 GHe|
B 76.237617574 Miiz|

X-vahe |
52170798 GHa.
517175113 G,

=

| 76,237817574 Wiz
5

: 1.FER.2018 11:58:57

Raf Lavel 22,70 den Offxat 22,70 d& = RBW 1 efs
au D08 SWT _ 200uc @ VBW 3MMz Mode Auto FFT Input 1 AC

1 0.t d
5.92000910 He|
B 75.6078;

75507637251 M2

Date: 1.FEB.2015 12:00:13

Ref Lovel 22,70 dbm  Offset 22.70 db & RBW 1 Meiz
Au A0d8 SWT 200 us @ VBW 3 Wiz Mode kuto FFT_Tnput 1 aC

[1]

B 76,7376

Date: 1.FEB.2018 12:01:24
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802.11ac VHT80

Ref Level 22 70 dém  Offset 2270 dé & RBW 1 Mz
au Adl SWT 203w VBW 3 Mode AUtaFFT Inpul 14T

ML
¥

T2
T

F2001 pts

| ¥-value | Function |
10,43 dém |

X —— TS |
361 dm | |

J

Channel Occupied Channel Bandwidth (MHz)
C24 76,24
C25 76,61
C26 76,74
C29 75,94

3.1. CONCLUSION

Occupied Channel Bandwidth measurement performed on the sample of the product SAGEMCOM FAST 5260, SN:
NQ1736013023187, in configuration and description presented in this test report, show levels compliant to the 47 CFR
PART 15.407 & RSS-GEN ISSUE 4 limits.
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| 4. CARRIER FREQUENCIES

4.1. TEST CONDITIONS

Test performed by : Armand MAHOUNGOU
Date of test : February 1, 2018
Ambient temperature :25°C

Relative humidity 143 %

4.2. TEST SETUP

- The Equipment under Test is installed:
M In the climatic chamber

0 On a table

O In an anechoic chamber

-Measurement is performed with a spectrum analyzer
M On the EUT conducted access
0O With a test fixture

-Method of measurement
O Unmodulated (Spectrum Analyzer Counter Function)
M Modulated (Spectrum Analyzer NdB down Function)

In case of smart antenna systems operating in a multiple transmit chains active simultaneously, the measurement is only
performed on one of the active transmit chains.

------

Photograph for Carrier Frequencies in normal test condition
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Photograph for Carrier Frequencies in extreme test condition
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4.3.

Manufacturers of U-NII devices are responsible for ensuring frequency stability such that an emission is maintained

LIMIT

within the band of operation under all conditions of normal operation as specified in the users manual.

4.4. TEST EQUIPMENT LIST
DESCRIPTION MANUFACTURER MODEL N° LCIE |Cal_Date | Cal_Due
Climatic chamber SECASI Technologies SLT-34 D1024029 Cal with Thermometer
EMI receiver ROHDE & SCHWARZ ESR 7 A2642023 2017/09 2018/09
Thermometer AOIP TM 6630 B4041042 2016/09 2018/03
Multi-meter KEITHLEY 2000 A1242090 2016/06 2018/06
Programmable AC/DC KIKUSUI PCR500M A7040079 | 2016/06 2018/06
power supply
Load 50 ohms TELEGARTNER - A7150104 2017/12 2018/12
Load 50 ohms TELEGARTNER - A7150105 | 2017/12 2018/12
RF cable & 20 dB Télédyne 920-0202-048 A5329675 | 2017/09 2018/09
attenuator
Note: In our quality system, the test equipment calibration due is more & less 2 months
4.5. DIVERGENCE, ADDITION OR SUPPRESSION ON THE TEST SPECIFICATION
™ None O Divergence:

N° 153607-716366-A
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4.6. RESULTS

802.11a/802.11nHT20/ac VHT20

Tmin

Vmin

Spectrum

o
v

Spectrum
Ref Level 30.00 dBm

offset 22,70 dB @ RBW 500 kHz

[:::Y
W

Ref Level 30.00 dém  Offset 22.70 dB @ RBW 500 kHz
|= Att 20 dBé SWT 11,4 ps @ VBW 500 kHz  Mode auto FFT  Input 1 AC @ _Att 20 dB SWT 11.4 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 AC
[0 1Pk View [0 1Pk View
M1[1] 13.23 dBm M1[1] 8.69 dBm|
o 5.20719100 GHz 5.29728510 GHz|
20d nde M1 6.00 ag|[f] 20 «&m ndB 6.00 db)|
T1 Bw x T2 17.818200000 MHz| M1 Bw 16.615700000 ¥IHz|
10dB 10 dBm ¥
¥ Q factor v 292.2] T Q factor. T2 318.8
v \i
0 derm 0 dem
-10dB -10d
-20 dem -20 dem
-30 dent = -30 dem
-40 dl ~40al
-50 derm -50 dem
-60 der -60 dem
CF 5.2 GHz 32001 pts Span 40.0 MHz CF 5.3 GHz 32001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc X-value Y-value Function Function Result Type | Ref | Trc X-value Y-value Function Function Result
M1 1 5.207191 GHz 13.23 dBm ndB down 17.8182 MHz M1 1 £.2072851 GHz 8.59 dBm ndB down 16.6157 MHz
T1 1 5.1911278 GHz 7.23 dBm ndB 6.00 dB T1 1 5.2917415 GHz 2.69 dém ndb 6.00 dB
T2 1 5.208946 GHz 7.24 dBm Q factor 282.2 T2 1 £5.3083572 GHz 2.63 dém Q factor 318.8
—

Date:

1.FEB.2018

16:50:21

Date: 1.FEB.2018

16:55:16

Spectrum Spectrum
Ref Level 30.00 dem Offset 22.70 dB @ RBW 500 kHz RefLevel 30.00 d8Bm Offset 22.70 dB @ RBW 500 kHz
& Att 20dB  SWT 11,4 s & VYBW S00kHz  Mode Auto FFT  Input 1 AC @ Att 20dE  SWT 11.4ps @ ¥YBW 500 kHz  Mode Auto FFT  Input 1 AC
[0 1Pk view
mi[1] 10.44 dBm M1[1] 16.92 dBm|
5.57731760 GHz 1 5.78149010 GHz|
20d nds 6.00 ag|[fl 20 #&m ¥ ndp 6.00 dB
e Bw 16.557000000 MHz E Bw 12 16.434500000 MHZ|
Q factor 336 0 ([ 10 #Bm Q factor 351.8]
0de
-10 dem
-20.d —
-30 dB
-40 derm
-50 dB
-60 dB
32001 pts Span 40.0 MHz CF 5.785 GHz 32001 pts Span 40.0 MHz
Marker
Ref X-value Y-value Function Function Result Type | Ref | Trc X-value ¥-value Function Function Result
M1 1 5.5773176 GHz 10.44 dBm nd down 15.557 MHz 1 1 5.7814901 GHz 16.92 dBm nde down 16,4345 MHz
T1 1 5.5718153 GHz 4.45 dBrm ndg, 6.00 dB T1 1 5.7768478 GHz 10.91 dBm ndB 6.00 dB
1 5.5883722 GHz 4,43 dBm Q factor 336.9 T2 1 5.7932822 GHz 10.93 dB Q factor 351.8
— — —
Date: 1.FEB.2018 16:56:32 Date: 1.FEB.2018 17:01:53
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Tmin
Vnom
Spectrum (%] (2] (x) Spectrum ( z) (x) a8
Ref Level 30.00 dBm Offset 22.70 d8 @ RBW 500 kHz Ref Level 30,00 d8m Offset 22.70 dB ® RBW 500 kHz
lo_att 20d8  SWT _ 11.4ps ® VBW 500 kHz _ Mode Auto FFT _ Input 1 AC @ Att 208 SWT __ 11.4 us ® VBW 500 kHz _Mode auto FFT__ Input 1 AC
[0 1Pk Wiew [0 1Pk view
M1[1] 13.01 dBm| M1[1] 9.12 dBm|
5.19605890 GHz| 5.30611480 GHZ]
20 dém 1 ndB 6.00 daf|f| 2 #B™ ndB 6.00 dB|
I By 2 17.835700000 MHz Bw M1 16.612000000 MHz|
10 dBm 7 Q factor v PERRE ||| Rtk T Qfactol ... 15 210.4]
Ry \d
0 dBm 0 demn
-10 dB -10 dB
-20 dBm -20 dBm
-30d -=JIfl -z 4
40 dB =40 dB
-50 dBrm -50 dBm
60 d s0d
CF 5.2 GHz 32001 pts Span 40.0 MHz ||| CF 5.3 GHz 32001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc X-value y-value Function Function Result Type | Ref | Trc X-value v-value Function Function Result
ML 1 5.1050580 GH2 13.01 dBm nde down 17.6357 MHz M1 1 5.3061148 GHz 5.12 dem nde down 16.612 MHz
T1 1 5.1911053 GHz 7.02 dém nde 6.00 dB T1 1 5.2917178 GHz 3.13 dém ndb 6.00 db
Tz 1 5.208941 GHz 7.01 dém Q factor 291.3 Tz L 5.3083297 GHz 3.12 dem Q factor 319.4
— — — —
Date: 1.FEB.2018 16:51:01 Date: 1.FEB.2018 16:54:33

Spectrum Spectrum [ %) [x) [ x)
Ref Level 30.00 dém Offset 22.70 dB @ RBW 500 kHz Ref Level 30.00 dBm  Offset 22,70 dB & RBW 500 kHz
Att 20de  SWT 11,4 s & ¥YBW 500 kHz  Mode Auto FFT  Input 1 AC @ Att 20 dB SWT 11.4ps & YBW 500 kHz  Mode Auto FFT  Input 1 AC
O 1Pk View
M1[1] 10.01 dBm)| M1[1] 17.01 dBm|
5.57753380 GHz 5.78070140 GHz|
20 dem L
ndB 6.00 dB B ¥ ndB 1o 6.00 dB
le Bw 16.572000000 MHz| + Bw v 16.450700000 MHZ|
Q factor 336.6|f| 10 #B™ Q factor 351.4
0dem
-10d
-20dem ~P00 aem
-20dem -30 deém
-40d -40 d
-50 dem -50 dem
-60 dem -60 dBm
CF 5.58 GHz 32001 pts Span 40.0 MHz CF 5.785 GHz 32001 pts Span 40.0 MHz
Marker
Ref X-value Y-value Function Function Result Type | Ref | Trc X-value ¥-value Function Function Result
M1 1 5.5775338 GHz 10.01 dBm ndB down 16.572 MHz M1 1 5.7807014 GHz 17.01 dBm ndB down 16,4507 MHz
T1 1 5.5717728 GHz 4.01 dBm ndB 6.00 dB T1 1 5£.7768428 GHz 11.02 dém ndb 6.00 dB
1 5. 5883447 GHz 4,00 dem Q factar 336.6 T2 1 £5.7932935 GHz 11.01 dém Q factor 351.4
— — —
Date: 1.FEB.2018 16:57:49 Date: 1.FEB.2018 17:01:02
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802.11a/802.11nHT20/ac VHT20

Tmin

Vmax

Spectrum (%] (2] (x) Spectrum ( z) (x) a8
Ref Level 30.00 dBm Offset 22.70 d8 @ RBW 500 kHz Ref Level 30,00 d8m Offset 22.70 dB ® RBW 500 kHz
lo_att 20d8  SWT _ 11.4ps ® VBW 500 kHz _ Mode Auto FFT _ Input 1 AC @ Att 208 SWT __ 11.4 us ® VBW 500 kHz _Mode auto FFT__ Input 1 AC
[0 1Pk Wiew [0 1Pk view
M1[1] 12.80 dBm| M1[1] 8.89 dBm|
5.20630480 GHz| 5.29844000 GHZ]
20 dém ndB 1 6.00 dp|ff 2° %™ ndB. 6.00 dB|
o Bw X 17.778200000 MHz M1 Bw 16.639500000 MHz|
10 dBm v =g factor 202.a||ff 1o %&m T Qfactor-.. 7o 210.4
Ry \d
0 dBm 0 demn
-10 dB -10 dB
-20 dBm -20 dBm
-30 68 -a0d
40 dp =45 dB
-50 dBrm -50 dBm
60 d s0d
CF 5.2 GHz 32001 pts Span 40.0 MHz ||| CF 5.3 GHz 32001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc X-value y-value Function Function Result Type | Ref | Trc X-value v-value Function Function Result
ML 1 5.2063048 GH2 12.80 dBm nde down 17.7782 MHz M1 1 5.20844 GHz 5.80 dem nde down 16.6335 MHz
T1 1 5.1911403 GHz 6.81 dBm nde 6.00 dB T1 1 5.291694 GHz 2.50 dém ndb 6.00 db
Tz 1 5.2089185 GHz 6.81 dim Q factor 292.8 Tz L 5.3083335 GHz 2.90 derm Q factor 318.4
— — —
Date: 1.FEB.2018 16:51:48 Date: 1.FEB.2018 16:53:35

Spectrum Spectrum [ %) [x) [ x)
Ref Level 30.00 dém Offset 22.70 dB @ RBW 500 kHz Ref Level 30.00 dBm  Offset 22,70 dB & RBW 500 kHz
Att 20de  SWT 11,4 s & ¥YBW 500 kHz  Mode Auto FFT  Input 1 AC @ Att 20 dB SWT 11.4ps & YBW 500 kHz  Mode Auto FFT  Input 1 AC
O 1Pk View
M1[1] 9.73 dBm)| M1[1] 16.91 dBm|
5.58566360 GHz M1 5.79021110 GHz|
20 dBm:
ndB 6.00 dB T ndB ¥ 1o 6.00 dB
Bw M1 16.615700000 MHz| o Bw v 16.488200000 MHz|
0 factor 336.2||f| 1O #B™ Q factor 351.2)
0dem
-10d
-20dem -20 dem
-20dem -30 deém
“40d -40 d
-50 dem -50 dem
-60 dem -60 dBm
CF 5.58 GHz 32001 pts Span 40.0 MHz CF 5.785 GHz 32001 pts Span 40.0 MHz
Marker
Ref X-value Y-value Function Function Result Type | Ref | Trc X-value ¥-value Function Function Result
M1 1 5.5856636 GHz 9.73 dBm ndB down 16.6157 MHz M1 1 5.7902111 GHz 16.91 dBm ndB down 16,4882 MHz
T1 1 5.5717628 GHz 3.72 dBm ndB 6.00 dB T1 1 5.7768003 GHz 10.91 dém ndb 6.00 dB
1 5.5883785 GHz 3,73 dem Q factar 336.2 T2 1 £5.7932885 GHz 10.91 deém Q factor
— — —
Date: 1.FEB.2018 16:58:45 Date: 1.FEB.2018 17:00:06
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802.11a/802.11nHT20/ac VHT20

Tnom

Vmin

Spectrum

==
v

Spectrum
Ref Level 30.00 dém

Offset 22.70 dB @ RBW 500 kHz

Ref Level 30.00 dém  Offset 22.70 d& @ RBW 500 kHz
= Att 20 dB SWT 11,4 ps & YBW 500 kHz Mode Auto FFT  Input 1 AC @ Att 20 dB SWT 11.4 ps & YBW 500 kHz  Mode Auto FFT  Input 1 AC
[0 1Pk View [01Pk view
M1[1] 13.16 dBm)| M1[1] 9.77 dBm|
5.20715600 GHz 5.30485110 GHz|
20 dém ndB M1 .00 def|ff 2° “&m ndB 6.00 dB)|
T1 By X Tz 17.773200000 MHz| BwM1 16.584500000 MHz|
10 dBm 10 dBm : 4
v Q factor v 293.0] T qfactor T2 319.9
7| "
0 dBm; 0 dl
-10dem -10 dem
-20di -20d
-30 dBm- -30 d
-40 dem -40 dem
-50 di -50d
-60 df -60 d
CF 5.2 GHz 32001 pts Span 40.0 MHz CF 5.3 GHz 32001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre X-value ¥-value Function Function Result Type | Ref | Trc X-value ¥-value Function Function Result
M1 1 5.207156 GHz 12,16 dem ndg dawn 17,7732 MHz M1 1 5.3048511 GHz 9.77 dém ndg down 16,5845 MHz
T1 1 5.1911328 GHz 7.16 dBm nde 6.00 dB T1 1 5£.2916928 GHz 3.77 dBm ndE 6.00 dB
T2 1 5£.208906 GHz 7.16 dBm qQ factor 203.0 T2 1 5.3082772 GHz 3.77 dBm Q factor 319.9
— — — —

Date: 1.FEB.2018

Spectrum

16:10:12

Date:

Spectrum

1.FEB.2018

Ref Level 30.00 dBm

16:16:44

offset 22.70 dB @ RBW 500 kHz

e
W

1.FEB.2018

Date:

16:18:30

Ref Level 30.00 dem Offset 22.70 d8 @ RBW 500 kHz
Att 20de  SWT 114 ps ® YBW 500 kHz _Mode Auto FFT _ Input 1 AC ® Att 2006 SWT _ 11.4 s @ VBW 500 kHz  Mode Auto FFT__ Input 1 AC
[0 1Pk Wiew [0 1Pk view
M1[1] 10.65 dBm| M1[1] 16.55 dBm|
5.58425860 GHz s 5.77799770 GHz
20 dem ndp 6.00 dp|[ff2° #&™ ¥ ndb 6.00 dB|
iy 16.558200000 MHz & BW e 16.593200000 MHz
1odem T T Q faetar T2 3a7.2||ff 10« Q factor 348.2]
0 dem 0 dem
-10d 10 d
-20 dem -20 dBm
-30 dem -30 dem
<0d a0 d
50 dem 50 dBm
-60 dem -60 dBm
CF 5.58 GHz 32001 pts Span 40.0 MHz ||| cF 5.785 GHz 32001 pts Span 40.0 MHz
Marker
Ref X-value Y-value Function Function Result Type | Ref | Tre X-value ¥-value Function Function Result
ML T 5.5842586 GHz 10.65 dém ndB down 16.5582 Mz M1 T ©.7779977 Giiz 16.55 dém ndB down 16,5032 MHz
Ti 1 5.571684 GHz 4,66 dBm nde &.00 dB T1 1 5.776883 GHz 10.55 dem nde 6.00 dB
T2 1 55862422 GHz 4,65 dBm Q factor 3372 T2 1 5,7032622 GHz 10.55 dem Q factor 348.2
— — — —
Date: 1.FEB.2018 16:24:00
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Tnom
Vnom
Spectrum (%] (2] (x) Spectrum ( z) (x) a8
Ref Level 30.00 dBm Offset 22.70 d8 @ RBW 500 kHz Ref Level 30,00 d8m Offset 22.70 dB ® RBW 500 kHz
lo_att 20d8  SWT _ 11.4ps ® VBW 500 kHz _ Mode Auto FFT _ Input 1 AC @ Att 208 SWT __ 11.4 us ® VBW 500 kHz _Mode auto FFT__ Input 1 AC
[0 1Pk Wiew [0 1Pk view
M1[1] 12.97 dBm| M1[1] 9.56 dBm|
5.20728230 GHz| 5.30481980 GHZ]
20 dém ndB M1 6.00 daf|f| 2“2 ndB 6.00 dB|
o By X 12 17.820700000 MHz Bl 16.504500000 MHz|
1odem v Q factar v 202 2| [ff 10 dBm T Qfabtor. T2 2214
N [¥
0 dBm 0 demn
-10 dB -10 dB
-20 dBm -20 dBm
-30 ¢iBr -a0d
40 dB 40 ds
-50 dBrm -50 dBm
60 d s0d
CF 5.2 GHz 32001 pts Span 40.0 MHz ||| CF 5.3 GHz 32001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc X-value y-value Function Function Result Type | Ref | Trc X-value v-value Function Function Result
ML 1 5.2072823 GHz 12.97 dBm nde down 17.6207 MHz M1 1 5.3048188 GHz 5.56 dem nde down 16.5045 MHz
T1 1 5.191099 GHz 6.97 dBm nde 6.00 dB T1 1 5.2917315 GHz 3.56 dBm ndb 6.00 db
Tz 1 5.2089197 GHz 6.96 dbm Q factor 292.2 Tz L 5.308236 GHz 3.55 dem Q factor 321.4
— — — —
Date: 1.FEB.2018 16:09:13 Date: 1.FEB.2018 16:14:58

Spectrum Spectrum a (%) [ x])
Ref Level 30.00 dém Offset 22.70 dB @ RBW 500 kHz Ref Level 30.00 dBrn  Offset 22,70 dB8 @ RBW 500 kHz
Att 20 dB SWT 11.4 pz & YBW 500 kHz  Mode Auto FFT  Input 1 AC ALt 20 dB SWT 11.4 ps & YBW 500 kHz  Mode Auto FFT  Input 1 AC
(O 1Pk Yiew
M1[1] 10.71 dBm)| M1[1] 16.82 dBm|
5.58412110 GHz B 5.78696870 GHz
ndB 5.00 da|lf 2°© . ¥ _nde . 6.00 dB
16.535700000 MHz| " ] Bw 7 16.560700000 MHZ|
o factar aa7 7||[f 20 Q factor 349.4
0 derm
-10 dBm:
-20dem -z0 dem
-20dem -20 dem
-40d -40 dBm
-50 dem -50 dem
-60 dem -60 dem
CF 5.58 GHz 32001 pts Span 40.0 MHz CF 5.785 GHz 32001 pts Span 40.0 MHz
Marker
Ref X-value Y-value Function Function Result Type | Ref | Trc X-value Y-value Function Function Result
M1 1 5.5841211 GHz 10.71 dBm ndB down 16,5357 MHz M1 1 5.7869687 GHz 16.82 dBrm ndB down 16,5607 MHz
T1 1 5.5716865 GHz 4.70 dBm ndB 6.00 dB T1 1 5. 7756528 GHz 10.83 dBm ndB 6.00 dB
1 55882222 GHz 4,72 dBm Q factor 3377 T2 1 5.7932135 GHz 10.82 dBm Q factor 349.4
— — =S e
Date: 1.FEB.2018 16:19:34 Date: 1.FEB.2018 16:23:06

TEST REPORT

N° 153607-716366-A Version : 01 Page 36/192



802.11a/802.11nHT20/ac VHT20

Tnom

Vmax

Spectrum

Ref Level 30.00 dBm

C2

Offset 22.70 dB @ RBW 500 kHz

Spectrum

Ref Level 30.00 dBm

Offset 22,70 dB

C5

& RBW 500 kHz
@ YBW 500 kHz

Mode Auto FFT

e o
e

o att 20de  SWT  11.4ps @ VBW S00kHz Mode Auto FFT  Input 1 AC ® Att 20dB SWT _ 1l.4ps Input 1 AC
[0 1Pk View [0 1Pk view
MI[1] 12.77 dBm M1[1] 9.20 dBm|
o 5.20555610 GHz 5.30340990 GHZ]
20 dém ndB 11 .00 ap][f| 2° #&™ ndB. 6.00 dB|
By, Y 17.856900000 MHz MEw 16.663200000 MHz|
10 dBm T 12 10 dBm T
v Qfactor v 291.5 il Gfactor—. 72 318.9]
7| v
od 0 dem
-10 dBm -10 de
-20 dem -20 dBm
30d 304
40de “40'de
-50 dem -50 dBm
-60 dem 60 d
CF 5.2 GHz 32001 pts Span 40.0 MHz | || CF 5.3 GHz 32001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre X-value ¥-value Function Function Result Type | Ref | Tre X-value ¥-value Function Function Result
M1 T 5.2055561 GHz 12.77 dBm ndB down 17.8560 MHz M1 T £.3034038 GHz 5.20 dBm ndB down 16,6632 MHz
TL 1 5.1910728 GHz .77 dém nds 8.00 de T1 1 5.281844 GHz 3.1 dém ndb 6.00 db
T2 1 5,2089207 GHz 6.78 dBm Q factor 291.5 Tz L 5.3083072 GHz 3.20 dem Q factor 318.3
— — —
Date: 1.FEB.2018 16:11:39 Date: 1.FEB.2018 16:13:38

Spectrum

Ref Level 30.00 dBm

Offset 22.70 d& @ RBW 500 kHz

Spectrum

Ref Level 30.00 dBm

Offset 22,70 dB

@ RBW 500 kHz

e o
o

Att 20 dB SWT 11.4 pz & YBW 500 kHz  Mode Auto FFT  Input 1 AC ALt 20 dB SWT 11.4 ps & YBW 500 kHz  Mode Auto FFT  Input 1 AC
(O 1Pk Yiew
M1[1] 10.64 dBm)| M1[1] 16.56 dBm)|
5.58312240 GHz| Y 5.78700120 GHz|
nds 5.00 da|[f 2°© ¥ _nde 6.00 dB
My 16.618200000 MHz . I B \E 16.564500000 MHz
aza.offf| Q factor 3494
0 derm
-10 dBm
-20dem -20 dem
-20dem -20 dem
-40 di -40 dBm:
-50 dem -50 dem
-60 dem -60 dem
CF 5.58 GHz 32001 pts Span 40.0 MHz CF 5.785 GHz 32001 pts Span 40.0 MHz
Marker
Ref X-value Y-value Function Function Result Type | Ref | Trc X-value Y-value Function Function Result
M1 1 5.5831224 GHz 10.64 dBm ndB down 16.6182 MHz M1 1 5.7870012 GHz 16.56 dBm ndB down 16,5645 MHz
T1 1 5.5716315 GHz 4.64 dBm ndB T1 1 5. 7766653 GHz 10.57 dBm ndB 6.00 dB
T2 1 5.5882497 GHz 4.64 dBm Q factor T2 1 5.7932207 GHz 10.56 dBm Q factor 349.4
= — =S
Date: 1.FEB.2018 16:20:41 Date: 1.FEB.2018 16:22:05
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Tmax
Vmin
Spectrum (%] (2] (x) Spectrum ( z) (x) a8
Ref Level 30.00 dBm  Offset 22.70 d8 @ RBW 500 kHz RefLevel 30,00 dm  Offset 22.70 dB @ RBW 500 kHz
lo_att 20d8  SWT __ 11.4ps ® YBW 500 kHz _ Mode Auto FET _ Input 1 AC @ Att 208 SWT __ 11.4 s ® VBW 500 kHz _Mode auto FFT__ Input 1 AC
[0 1Pk Wiew [0 1Pk view
M1[1] 13.04 dBm| M1[1] 8.92 dBm|
5.20153370 GHz| 5.30128500 GH]
20 dém ML nhdB 6.00 def|f 20 #Bm™ nde 6.00 dB)|
I Y Bw e 17.871900000 MHz Ml Bw 16.600700000 MHz|
10.dBm ¥ Q factor v 2a.offff 1 o™ T Qfactor. 1o 210.3
7 7
0 dBm 0 dermn
-10d -10d
-20 dBm—-=— -20 dBm
=30 dem -30 dBm
40dB ~40°dB
-50 dBrm -50 dBm
-60 dBrm -60 dBm
CF 5.2 GHz 32001 pts Span 40.0 MHz ||| CF 5.3 GHz 32001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre X-value y-value Function Function Result Type | Ref | Tre X-value v-value Function Function Result
ML 1 5.2015337 GHz 13.04 dBm nde down 17.6719 MHz M1 1 5.301285 GHz .02 dem nde down 16.6007 MHz
T1 1 5.1910753 GHz 7.03 dém nde £.00 dB T1 1 5.291699 GHz 2.52 dém ndb 6.00 db
Tz 1 5.2089472 GHz 7.04 dbm Q factor 291.0 T2 1 5.3082997 GHz 2.92 dBr Q factor 319.3
— — — —
Date: 1.FEB.2018 17:26:33 Date: 1.FEB.2018 17:27:43

Spectrum a8 a (%)
Ref Level 30.00 dBm  Offset 22.70 0B @ RBW 500 kHz
Att 20dB  SWT  11.4ps ® YBW 500 kHz _ Mode auto FFT_ Input 1 AC

Spectrum
Ref Level 30.00 dém Offset 22.70 dB @ RBW 500 kHz

Att 20de  SWT 11,4 ps & ¥YBW 500 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Yiew
M1[1] 9.83 dBm)| M1[1] 16.20 dBm)|
5.57750380 GHz " 5.77809650 GHz
ndB 6.00 dBj| ¥ ndB 6.00 dB
M1 By 16.635700000 MHz IE B 2 16.590700000 MHz
Q factor 335.3 Q factor 348.3
v
odem
-10 dBm
26 dBm =
-20 dem
-40 dBrm
-50 dBm
-60 dem 60 dBm
CF 5.58 GHz 32001 pts Span 40.0 MHz CF 5.785 GHz 32001 pts Span 40.0 MHz
Marker
Ref X-value Y-value Function Function Result Type | Ref | Trc X-value Y-value Function Function Result
M1 1 5.5775038 GHz 9.83 dBrm ndB down 16,6357 MHz M1 1 5. 7780965 GHz 16.20 derm nde down 16,5907 MHz
T1 1 5.5717603 GHz 3.84 dBm ndB 6.00 dB T1 1 5. 7766515 GHz 10.20 dBrm nde 6.00 dB
T2 1 5.588396 GHz 3.82 dBm Q factor 3353 T2 1 5.7932422 GHz 10.19 dBm Q factor 348.3
— — —_—

Date: 1.FEB.2018 17:20:22

17:30:53

1.FEB.2018

Date:
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802.11a/802.11nHT20/ac VHT20

Tmax
Vnom
Spectrum (]} (] (] Spectrum [ <] (] ( x]
Ref Level 30.00 dm Offset 22.70 d8 @ RBW 500 kHz RefLevel 30,00 d8m Offset 22.70 dB @ RBW 500 kHz
lo att 20de  SWT  11.4ps ® YBW 500 kHz  Mode Auto FFT  Input 1 AC @ Att 20dE SWT 114 ps @ VBW S00kHz  Mode Auto FFT  Input 1 AC
[0 1Pk View [0 1Pk view
MI[1] 12.90 dBm| M1[1] 9.23 dBm|
5.19788760 GHz 5.20831130 GHz
20 dBm ML ndB 6.00 das|f 2° ™ ndB. 6.00 dB|
= ¥ Bw o 17.798200000 MHz ML Bw 16.550700000 MHz
10dem 7 Q factar v zo2.0fff] 1 «&m T Qfactor- Tz 220.1
| v
0 d8m od
-10 dem -10 dem
20d 20 d
=6 -30 dem—1~
-40 dem 40 dem
s0d 0 d
60d 60 d
CF 5.2 GHz 32001 pts Span 40.0 MHz ||| cF 5.3 GHz 32001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre X-value ¥-value Function Function Result Type | Ref | Tre X-value Y-value Function Function Result
M1 1 5.1978876 GHz 12,90 dém nde dawn 17,7982 MHz M1 1 5.2083113 GHz 9.23 dém nde down 16.5507 MHz
Ti 1 5.1911115 GHz 6,90 dBm nde T1 1 5,2017553 GHz 3.23 dBm nde 6.00 db
Te 1 5.2085097 GHz 6,91 dBm Q factor T2 1 5.308306 GHz 3.23 dBm Q factor 3201
— — —

Date: 1.FEB.2018 17:25:44

Date: 1.FEB.2018

17:28:19

Spectrum Spectrum a [ x]) [ x])
Ref Level 30.00 derm  Offset 22.70 dB @ RBW 500 kHz Ref Level 30.00 dBrn  Offset 22,70 dB8 @ RBW 500 kHz
Att 20ds  SWT 11,4 s & ¥BW 500 kHz  Mode Auto FFT  Input L AC @ ALt 20 dB  SWT 11.4 ps & YBW 500 kHz  Mode aAuto FFT  Input 1 AC
(O 1Pk Yiew
M1[1] 9.78 dBm| M1[1] 16.53 dBm|
5.58681100 GHz o i1 5.78703990 GHz
20dém ndB 5.00 da|[f 2°© ¥ nde 6.00 dB
Bw le 16.644500000 MHZ| " Tv Bwr TVZ 16.433200000 MHZ|
Qfactor— T2 aas 7||[f 20 Q factor 352.2)
v
0dBm odem
-10dl -10 dBm:
-20dem ~207dem
-20dem =20 dem
-40dl -40 dBm:
-50 dem -50 dem
-60 dem -60 dem
CF 5.58 GHz 32001 pts Span 40.0 MHz CF 5.785 GHz 32001 pts Span 40.0 MHz
Marker
Ref X-value Y-value Function Function Result Type | Ref | Trc X-value Y-value Function Function Result
M1 1 5.586811 GHz 9.78 dBm ndB down 16,6445 MHz M1 1 5.7870399 GHz 16.53 dBrm ndB down 16,4332 MHz
T1 1 5.571728 GHz 3.77 dBm ndg 6.00 dB T1 1 5. 7767365 GHz 10.52 dBm ndB 6.00 dB
T2 1 5. 5883735 GHz 3.79 dBm Q factor 3357 T2 1 5.7931697 GHz 10.53 dem Q factor
— —
Date: 1.FEB.2018 17:30:13 Date: 1.FEB.2018 17:21:13
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Tmax
Vmax
Spectrum (%] (2] (x) Spectrum ( z) (x) a8
Ref Level 30.00 dBm Offset 22.70 d8 @ RBW 500 kHz Ref Level 30,00 d8m Offset 22.70 dB ® RBW 500 kHz
lo_att 20d8  SWT _ 11.4ps ® VBW 500 kHz _ Mode Auto FFT _ Input 1 AC @ Att 208 SWT __ 11.4 us ® VBW 500 kHz _Mode auto FFT__ Input 1 AC
[0 1Pk Wiew [0 1Pk view
M1[1] 12.62 dBm| M1[1] 8.48 dBm|
5.19439520 GHz| 5.30067620 GHz]
20 d8m L ndB 6.00 as|fff =™ #&™ ndb 6.00 dB|
= x By . 17.855700000 MHz M1 Bw 16.634500000 MHz|
10 dBm v Q factor 5 200.9||ff 10 @8m T ¥ Qfactor... ., 318.7
7 v
0 dBm 0 demn
-10 dB -10 dB
-20 dBm -20 dBm
304 -a0d
40 dp =4 dB
-50 dBrm -50 dBm
60 d s0d
CF 5.2 GHz 32001 pts Span 40.0 MHz ||| CF 5.3 GHz 32001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc X-value y-value Function Function Result Type | Ref | Trc X-value v-value Function Function Result
ML 1 5.1043952 GHz 12.62 dBm nde down 17.8557 MHz M1 1 5.3006762 GHz .48 dem nde down 16.6345 MHz
T1 1 5.191099 GHz 6.62 dBm nde 6.00 dB T1 1 5.2916903 GHz 2.48 dBm ndb 6.00 db
Tz 1 5.2089547 GHz 6.61 dim Q factor 290.9 Tz L 5.3083247 GHz 2.48 derm Q factor 318.7
— — = —
Date: 1.FEB.2018 17:25:13 Date: 1.FEB.2018 17:28:50

Spectrum Spectrum [ %) [x) [ x)
Ref Level 30.00 dém Offset 22.70 dB @ RBW 500 kHz Ref Level 30.00 dBm  Offset 22,70 dB & RBW 500 kHz
Att 20de  SWT 11,4 s & ¥YBW 500 kHz  Mode Auto FFT  Input 1 AC @ Att 20 dB SWT 11.4ps & YBW 500 kHz  Mode Auto FFT  Input 1 AC
O 1Pk View
M1[1] 9.93 dBm)| M1[1] 16.33 dBm|
5.57931130 GHz 5.78732990 GHz|
20 dBm —
ndB 6.00 dB ¥ ndb 6.00 dB
M'l Bw 16.580700000 MHz| T Bw TVZ 16.544500000 MHz|
0 factor 336.5||f| 10 #B™ Q factor 340 g
d
0dem
-10d
-20dem -20 dem
-20 dem— -30 deém
-40d -40 d
-50 dem -50 dem
-60 dem -60 dBm
CF 5.58 GHz 32001 pts Span 40.0 MHz CF 5.785 GHz 32001 pts Span 40.0 MHz
Marker
Ref X-value Y-value Function Function Result Type | Ref | Trc X-value ¥-value Function Function Result
M1 1 5.5793113 GHz 9.93 dBm ndB down 16,5807 MHz M1 1 5.78732099 GHz 16.33 dBm ndB down 16,5445 MHz
T1 1 5.5717478 GHz 3.92 dBm ndB 6.00 dB T1 1 5. 7766865 GHz 10.32 dém ndb 6.00 dB
T2 1 5.5883285 GHz 3,93 dém Q factar 336.5 T2 1 5.793231 GHz 10.33 dem Q factor 349.8
= — — —
Date: 1.FEB.2018 17 Date: 1.FEB.2018 17:22:30
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802.11a/802.11nHT20/ac VHT20

Temperature Tmin Tnom Tmax

Voltage Vmin

Channel C2 C5 C8 C12 C2 C5 C8 C12 C2 C5 C8 C12
Fmin (MHz) 5191,1 5291,7 5571,8 5776,8 5191,1 5291,7 5571,7 5776,7 5191,07 5291,7 5571,7 5776,6
Fmax (MHz) 5208,9 5308,3 5588,4 5793,3 5208,9 5308,3 5588,2 5793,3 5208,9 5308,3 5588,4 5793,2
Fcent (MHz) 5200 5300 5580,1 5785,05 5200 5300 5579,95 5785 5199,985 5300 5580,05 5784,9
Voltage Vnom

Channel C2 C5 C8 C12 C2 C5 C8 C12 C2 C5 C8 C12
Fmin (MHz) 5191,1 5191,7 5571,8 5776,8 5191,099 5291,7 5571,7 5776,6 5191,1 5291,7 5571,7 5776,7
Fmax (MHz) 5208,92 5308,3 5588,3 5793,3 5208,92 5308,2 5588,2 5793,2 5208,9 5308,3 5588,4 5793,2
Fcent (MHz) 5200,01 5250 5580,05 5785,05 5200,0095 5299,95 5579,95 5784,9 5200 5300 5580,05 5784,95
Voltage Vmax

Channel C2 C5 C8 C12 C2 C5 Cc8 C12 C2 C5 C8 C12
Fmin (MHz) 5191,07 5291,7 5571,8 5776,8 5191,07 5291,6 5571,6 5776,7 5191,1 5291,7 5571,7 5776,7
Fmax (MHz) 5208,93 5308,4 5588,2 5793,3 5208,93 5308,3 5588,2 5793,2 5208,9 5308,3 5588,3 5793,2
Fcent (MHz) 5200 5300,05 5580 5785,05 5200 5299,95 5579,9 5784,95 5200 5300 5580 5784,95

4.7. CONCLUSION

Carrier frequencies measurement performed on the sample of the product SAGEMCOM FAST 5260, SN:
NQ1736013023187, in configuration and description presented in this test report, show levels compliant to the 47 CFR
PART 15.407 & RSS 247 ISSUE 2 limits.

TEST REPORT
N° 153607-716366-A Version : 01 Page 41/192



5. 26DB EMISSION BANDWIDTH

5.1. TEST CONDITIONS

Test performed by : Armand MAHOUNGOU
Date of test : February 1, 2018
Ambient temperature :25°C

Relative humidity 143 %

5.2. TEST SETUP

- The Equipment Under Test is installed:
M On a table
O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:
M Conducted Method
O Radiated Method

- Test Procedure:
v KDB 789033 D02 General UNII Test Procedures New Rules v01r02 § C1

T B I |

4125728 27 W90

Photograph for 26dB emission bandwidth
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5.3. LIMIT

None

5.4. TEST EQUIPMENT LIST

DESCRIPTION MANUFACTURER MODEL N° LCIE |Cal_Date | Cal_Due
EMI receiver ROHDE & SCHWARZ ESR 7 A2642023 | 2017/09 | 2018/09
Multi-meter KEITHLEY 2000 A1242090 | 2016/06 | 2018/06
Programmable AC/DC KIKUSUI PCR500M A7040079 | 2016/06 | 2018/06
power supply
Load 50 ohms TELEGARTNER ; A7150104 | 201712 | 2018/12
Load 50 ohms TELEGARTNER ; A7150105 | 201712 | 2018/12
RF cable & 20 dB Télédyne 920-0202-048 A5329675 | 2017/09 2018/09
attenuator

Note: In our quality system, the test equipment calibration due is more & less 2 months
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5.5. RESULTS

802.11a

Spectrum 0 Spectrum 3 Spectrum
Offset 22,70 4B = RBW 300 kHz Ref Lovel 22.70 dim  Offset 22.70 0 w RAW 300 kHz Offset 22,70 dB = RBW 300 kHz
SWT__18.6)5 ® VBW _1MHz Mada Auto FFT_Input 1 AC 10dE SWY 18945 @ VW L MHZ  Moda Auto FFT_ Input | ac At SWY__18.0}i5 @ VBW 1 MHz

Mods Auto ST

Tnput 1 AC

152 ] Tr30
5ATTTAB00 6 518414770 G

26.00 o iy
21089006000 M) [ 71434900000 b
2a7.9)

TE00L pts TE00L pts
¥-value Function Result volug ¥-valua Functian Function Resull

-wolus | "
BRI 1152 B | T 215281 W2 1] 1 £ 1941477 GHz | 218803 Wz
2 o1z, o 25,00 dB

7.3

pate: 1.7E8.2018 bate: 1.FER.2018 13:09:34 pate: 1.pE2.2008 13:10:51

C6

Rof Level 22.00 dbm  Offsat 2270 56 = RBW 300 12 Campatinis
art @ @ SWT 19w VBW 1Mz Mode

®

Spectrum Spectrum
ot Lovel 2270 Gom  OMs@t 22,70 06 w REW 300 bz REW 300 kH
Au IR BWT 180y @ VBW 1MH: Made Auto FET_Input 1 AC SWT__ 150us @ VBW L MH:  Moda Auio FET Input i aC

S0
Auto FET_ Input 1 AC

] 5.67 anm|
532574000 0]
26,01

M 26,00
Bu ¥ 21058300000 Mz
foctar 202.9)

i m
0

e
4 factor

B
Q factor

52001 pts

Span 400 Mtz

(Markor
Typa | met | Trc | *-vaius | vveme | runction | *-val
L — e B | ek dowr = o T e £ ST -
1] 1 “16.95 o _nds | 40 i 24,60 db LB £
BTET £ 3057591 G
15,95 cim q factar 1 X 2503 £ 3308164 GHz

pate: 1.pzs.2018 13:11:55 bate: 1.FEB.2018 13:12:56

pate: 13.¢E8.2018 11:

Spectrum ] Spectrum ] Spectrum
Offset 22,70 B w RBW 300 kHz Ref Loval 22 70 din  Offsel 22.70 0 = RBW 300 kHz Offsel 22,70 b = RBW 300 kHz
SWI__ 150 & VW ) MMz Mods Auto FET_ Input 1 ac 1048 SWT 1295 @ VW 1M Mods Auto FET nput 1 aC Art SWY 180y @ VBW 1 MHD

Mods Auto ST

Tnput 1 AC

]
557650990 Gtz

o0 ) o 26.00 iy
FEIE0100000 Mr] B 21560608000 M) FE210100000 MH]
2574 o @ factor 506 260.1]

52001 pts 37001 prs 52001 pts

vovolus | 1 e

Funetian vvolue | vunction |
o | o e S| e | o e e |

LRy — Sa.00 LAy — 25,00

EA Y TN BT o) EEA T T 2

pate: 1.7Es.2018 13:14:57 bate: 1.7E5.2018 1

Channel 26dB Emission Bandwidth (MHz)

C1 21,53
C2 21,89
C3 21,43
C4 21,48
C5 21,19
Cé6 21,06
Cc7 21,36
C8 21,56
C9 21,22
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802.11n HT20/ac VHT20

C2

C3

Spectrum Spectrum T o i ol pectrum o
Ref Lovel 2270 dbm  Offset 22,70 6B = RBW. 200 Iz RefLevel 22,70 GBm  Offsel 22.70 8 @ REW 300 kHe Ref Lovel 2270 dbm  Offset 22,7065 = RBW. 200 bhiz
At EWT  15.0s VAW I VH: Moda Auto FET_ Input 14T r 1008 SWY  15.9ys @ vBW 1Mz At EWT 1505 ® VAW 1VH: Moda Auto FET_ Input 1
[oLPk Vi (o1 Vew
10.12 dim) 0 1] 10.00 J6m]| 20 - 10.94 dia
4.17402500 cn 0 H.ana5a70 GHz 420445640 Co1
108 26 " . 26.00 nffll 15 o 1 26,00 d0)
22 69600000 bz aspaonn h e 22 576000000 Mz
b Q tactar 2204 q tactar M- Q tactar o
10 Bm—t - — -ta 10 Bm—t -
20 20 20
30 d8m—} 2 50
40 -0 4
508} = 50 8m—}
2 40 2
70 a8} 20 70—t
EESTIT SZ001p Spon J00 M 2001 s ETTEETrS | | R EFITINT Spon TR
arkar arkar
Type | Ret | Tre X-ualug Y- walue Function Function Result 1 | | Function | Funetion Result | Type | Ret | Trc | X-ualug 1 Yovalug Function | Function Result I}
M T 5. 1740287 Gz 10,12 B | nos sawn | S 2085373 G nd down EXT M T ; 10,2 G | ook damn 2SR ME
1 : ‘tomsosich: | 1688 dem el 51800407 G i 25,60 1 : s 22016 o <1560 dbm nd 2,008
kel i Si312071 Gre  issm i Qfacter < prizan G G fctor EETCN| |- i Sasii0p7 R isesdan | Qfactor 15
X 7 ] [ X 7 )
bate: 1,708,201 13:23:1 bate: 1.708.2018 13:26:32

Spectrum
Ref Level 22,70 dEm

Offset 2270 dB = RBW. 200 bz

RefLevel 2270 dim

Offset 22.70 8 @ RBW 200 khz

Spectrum
Ref Level 22,70 dbm

C6

Offset 2270 db = RBW 200 bz

e ant W0k EWT 150 @ VAW Moda kuto FET__Input 1 4T 1005 BWE  155s w VW 1Mk Mo Input 1 4 At 10k BWT 150y @ VBW 1MH:  Moda Aulo FET_Input 1AC
6 1Pk View G1Pi view
0 } 111 674 didm] a1 7.09 d8m il 20 1 111 630 dBm|
425505510 G 430460860 Gz 5.13092 70 Gz
10 5m d 1 25, a1 2000 anlfll 10 o 1 26,00 ol
L | B 22 HE1H00000 M) ™ 121800000 MY B, SHODON0D MH2|
o Q tactor 220 q factor  factor 2
-10 o8 T
4 5 § !
-30 1
-0 . .
50 cem—t
a0
70 8
G 5.26 Gz 32001 pis Spon 100 MHz 2001 prs o 30,0 Mz 52001 Saan 30,0 Mz
Saarkor arkar
Type | et | Tro X-value Y-value Function Function Result xvalie | v-wolue | Function | Function Result || rvpe L get L1  xvaive Yovawe | Function | Function Result |
ML 1 5.2558551 GHx .74 dbm el derary | 22 6515 MHE 5. 3046095, GHE 09 dBm N8 down 22 4218 Mz ML T £.3133327 Ghz .30 dim B dawn | 22,668 MRz
£ B " 2402054 Gz | “19.25 dm | el | 26,0006 | T T —TY e 25,00 e 12 1 £3m0091 GHz | -19,69 dém . 20,00 0k
T2 — S2711672 G | 1906 dem @ facor | 20 7 5312431 GH: | 1891 dBm | G fastor 2366 ie] 1 53313671 Ghz | -19.69 dbm | factor 3342
( ) ] 1 [
bate: 1.7e8.2018 13:27:30 13:20:36 oace: 1.728.2018
Spectrum 5 5 G e s pectrum 5 B > (= spectrum
Ref Loved 2270 dbm  Offset 22,70 46 = RBW. 200 IH: Ref Lovel 22,70 cBin  Offsot 22,70 db = RBW 300 fri Ref Lovel 22,70 dém  Offset 22,70 B w RAW 200 bHx
o art BWT 150 e vew 1 Moda asto FET_ Input 1 ac At SWT_ 189ys @ VBW  1wH:  Made Auto FET  Input 1 AC art BWT 180y @ VBW 1MHT  Moda auto FET_ Input | aC
[@1Pk View @17k View [© 1Pk View
0 - 1l 7.90 dém| 20 T 11y .74 1l 7.60 dBm|
4.50662 720 GHs H.5614870 GH, 5.60446140 CHz
10 480 o M 26,00 dofffl .o ol 26.00 0 o 1 26,00 do)
o 22 63100000 WA I e 22 sannomy o 22,833 100000 Mz
o aQ tactor za0.0fll; Qfactor N 4 tactor
10 dsm— 10 - - 10 dm— ~
i % «
20 20 di =20 =
0. em—] 5 -0 st
40 > |
—l] -« 1 =0
50 e 20 - 50 sm—
0 <a 1 <a
70 Bm—t 0 - 70 cam—
Grssane 2001 p Spon 30.0 Wiz | || 6F 5.58 Gz 001 pie Span 0.0 vtz || 6F 57 Griz 52001 pis Span 30,0 Mz
|[arkar rker rknr
Type | ret | Tre X-value ¥-value. Function Function Result TypolRof [Trel  Xewow | v-value | Function | Function Result Il Type lmot|Te| el | vovawe | Function | Function Result
Cn T s 5066273 G 3.50 dBm | ndd dawn | 22,3031 W I 5 014587 B 774 dom ndb down 22 4808 Wiz it b 8542619 7.60 dim | b dawn | 22 355 W
12 1 . o 1500 dim . 26.00 dB 71 f S.GogTeeh iz | -18.25 dam 2500 L1 &6aa0053 Gl | 1640 dom | el | 26 00 b
ie] 1 5111447 G -15.00 dbm | factor 346.0 > i § 5912471 o s dem a5 Ml e 1 57112154 G |13 dem G factor | o
Dil ] ) T Tl Il ([ L
oce: 1 13:30:4 osces 1.780.2008 13:32:41

Channel

26dB Emission Bandwidth (MHz)

C1

22,70

C2

22,45

C3

22,58

C4

22,88

C5

22,42

Cé6

22,69

Cc7

22,38

C8

22,48

C9

22,

33
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802.11n HT40/ac VHT40

Spetri
RufLovel 22,70 dBm  Offset 22,70 db @ RBW 500 ki
A

001 SWT  160us @ VBW 2 Mz Mode Auto FFT

Spectry
Ref Level 22,70 dém  Offset 22.70 d6 & RBW 500 kH=
At A0dB SWT 1509y @ VAW 2 Mo Mode Auto FFT Inpul 1 AC

58 anm|
523606700 GH]

“Sas
1.5 dom
£ 2123603 iz | b1 €3 o |

pate: 1.7EB.2018 13:39:24

52368673 CHz | 4.3 dbm | B
52081532 GHz | -21.13 dBim | ndb |
£ 2519943 Getz 2112 dBm | G factor |

J

Date: 1.FEB.2018 13:43:04

C16

Fof Lovel 22,70 dBm Offset 22,70 dB e RBW 500 &Hs
M

1008 SWT 199y ® VBW  3MMz  Mode Auto FFT

c17

Offsel 2270 & = RBW 500 bz

Input_1 4c At SWI _ 10.9u5 VAW MMz Mode Auto FFT Input 1 AC

M1
¥

o factar

m
v

Q factar

32001 pis

32001 pis

1] 1 3
72| 52922568 Gz

Date: 1.FEB.2018 13:41:23

FEB.2018 13:45:

C18

C19 C20

pate: 1.FEB.2018 13:15:29

Spectrum a x X TN spectrum 0 a X T spectrum 0 & 0 e
RefLevel 2270 dem  Offsel 22.70 2 @ RBW 500 bhz RefLevel 2270 dim  Offsst 22,73 0B w RBW 00 Iz RefLevel 2270 dim  Offset 22,70 06 w RBW 00 Iz
e ant 10dp SWY  is5ys e vBW ampz Mode AUTOEFT  Tnput 14c At e BWT  166: @ VBW  9MH:  Moda Auto FET_ Input | ac art e BWT 180 @ VBW  3MH:  Moda Auto FET_ Input | ac
[ 1Pk View [0 1Pk View [0 1Pk View
i .63 dim| 1] 9.44 dBm] 1] 8.88 dBm|
Gy = 554099780 CH] = 4.66125030 cHal
w an zo.00 asfl 1o an 2600 anfifl 1 26,60 do}
3 [ +3.341100000 M e “ 42751200000 M) 3223600000 piv]
i q factor 1268 tactor 129.3] 13|
10 10 7 10 =
¥
20 - 20 20
- 50 30,
4 0 0
= =0 0
20 20
) 0 En
Grasianz 57001 prs S | | EEn 52001 pts Spon o0.0mnz | |([GF 5 67 GHz 52001 prs Span 50,0 Witz
arkar arkar arkar
o | Ref | Tre | %-volus | vovolwe | Function | Type | Ref | Trc | X-walug | vovawe | Fusction | Function Result || _rpe | mat | Tec | X-walug | vovawe | rFunction | Function Result
Wi 1 seoatisronz | 6,63 98m | ndB down | L7 T .44 dEm | noe dawn | 42 793 MHE | [T 55612803 Ghz | .98 0w | nck down | 41,223 WHE |
R 5.4E23932 GHz 1837 dim | 8 | L) | 1657 dem | iy 20,00 & | L) £.6483632 GHz | -17.11 dém |
| 5538 “ip3adem |G factar - i tg.55 dam | § factor | s T i ERECr
J
pace: 1.758.2018 13:48:04 pate: 1.75.2018 13:49:08

Channel

26dB Emission Bandwidth (MHz)

C14

44,47

C15

43,83

C16

43,92

C17

44,44

C18

43,44

C19

42,79

C20

43,22
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802.11ac VHT80
C24

RufLovel 22,70 dBm  Offset 22,70 dB = RBW 1 Mz
A 1001 SWT  200us @ VBW 3 MMz Mode Auto FFT  Input 1 AC

F2001 pts

52170748 Gir
51672963 Ge |
52645306 GHz

. & RBW 1 MHz
1008 SWT_ 209.s @ VBW IMMz Mode Auto FET_ Input 3 A0

0 dbm  Offset 22,70 db w RBW 1 1z
I0GL_ SWT 209y @ WBW 3 Mz Mode Auto FFT

B
. farinr

F2001 pts

te: 1.FER.2018 13:50:52

Channel 26dB Emission Bandwidth (MHz)
C24 87,24
C25 86,13
C26 86,72

5.6. CONCLUSION

26dB Emission Bandwidth measurement performed on the sample of the product SAGEMCOM FAST 5260, SN:

NQ1736013023187, in configuration and description presented in this test report, show levels compliant to the 47 CFR
PART 15.407 & RSS 247 ISSUE 2 limits.
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6. 6DB EMISSION BANDWIDTH

6.1. TEST CONDITIONS

Test performed by : Armand MAHOUNGOU
Date of test : February 1, 2018
Ambient temperature :25°C

Relative humidity 143 %

6.2. TEST SETUP

- The Equipment Under Test is installed:
M On a table
O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:
M Conducted Method
O Radiated Method

- Test Procedure:
¥ KDB 789033 D02 General UNII Test Procedures New Rules v01r02 § C2

Photograph for 6dB emission bandwidth
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6.3. LIMIT

The 6dB bandwidth shall be at least 500kHz

6.4. TEST EQUIPMENT LIST

DESCRIPTION MANUFACTURER MODEL N° LCIE |Cal_Date | Cal_Due
EMI receiver ROHDE & SCHWARZ ESR 7 A2642023 | 2017/09 | 2018/09
Multi-meter KEITHLEY 2000 A1242090 | 2016/06 | 2018/06
Programmable AC/DC KIKUSUI PCR500M A7040079 | 2016/06 | 2018/06
power supply
Load 50 ohms TELEGARTNER ; A7150104 | 201712 | 2018/12
Load 50 ohms TELEGARTNER ; A7150105 | 201712 | 2018/12
RF cable & 20 dB Télédyne 920-0202-048 A5329675 | 2017/09 2018/09
attenuator

Note: In our quality system, the test equipment calibration due is more & less 2 months
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6.5.

RESULTS

S 5 o el e ctrum i G 5 o G
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802.11n HT40/ac VHT40

Offset 22,70 db = RBW 100 bz Offset 22,70 db = RBW 100 bz
SWT  949u5 @ VBW J00WH2  Mode Auto FFT Input 1 AC M SWT  949u5 @ VBW J00WH2  Mode Auto FFT Input 1 AC

CE] 023 o) Bal11

(e

I L

32001 pis n B0.0 MHz 2 iz 32001 pis

| ¥value | Function | pe X-valun | ¥value | Function |

M1 962003 GHi_
| Ml .1.‘
T

i J

Channel 6dB Emission Bandwidth (MHz)
C22 36,021
C23 35,901

802.11ac VHT80
c29_

Raf Lovel 30.00 dim Offset 22,70 dB e RBW 100 &Hs
2008 SWT 1707 us @ VBW 004Kz Mode Auto T Input 1 AC

2]

GIEH

iy

Y-vaiue
1,13 dBm

.55 dam |

097 d8 |

Channel 6dB Emission Bandwidth (MHz)
C29 75,424

6.6. CONCLUSION

6dB Emission Bandwidth measurement performed on the sample of the product SAGEMCOM FAST 5260, SN:
NQ1736013023187, in configuration and description presented in this test report, show levels compliant to the 47 CFR
PART 15.407 & RSS 247 ISSUE 2 limits.
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7. DuTY CYCLE

7.1. TEST CONDITIONS

Test performed by : Armand MAHOUNGOU
Date of test : February 1, 2018
Ambient temperature :25°C

Relative humidity 143 %

7.2. TEST SETUP

- The Equipment Under Test is installed:
™ On a table
O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:
¥ Conducted Method
O Radiated Method

- Test Procedure:
1 KDB 789033 D02 General UNII Test Procedures New Rules v01r02 § B2 b)

Photograph for Duty Cycle
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7.3. LIMIT

None

7.4. TEST EQUIPMENT LIST

DESCRIPTION MANUFACTURER MODEL N° LCIE | Cal_Date | Cal_Due
EMI receiver ROHDE & SCHWARZ ESR 7 A2642023 | 2017/09 2018/09
Multi-meter KEITHLEY 2000 A1242090 | 2016/06 2018/06
Programmable AC/DC KIKUSUI PCR500M A7040079 | 2016/06 2018/06
power supply
Load 50 ohms TELEGARTNER ; A7150104 | 2017/12 2018/12
Load 50 ohms TELEGARTNER ; A7150105 | 201712 2018/12
RF cable & 20 dB Télédyne 920-0202-048 A5329675 | 2017/09 2018/09
attenuator

Note: In our quality system, the test equipment calibration due is more & less 2 months
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7.5. RESULTS

802.11a 802.11n HT20/ac VHT20
Channel Channel

Spectruim o Spectruim o
Ruf Level 42,70 dém  Offset 22.70 6 & RBW a0 Mz Ref Level 32 70 dém Offset 2270 06 & RBW 40 MHT
o A0 OB w BWT  1Sms w VBW 40 Miz Tnput 1 4C At 2008 w BWT Ams @ VBW 40 Mz Tnput 1 4C
o s i
. - - - . 1] 0.52 a8 . . i - . 1] ©.18 di
| | | ] ‘ 6.721905 m:
T 1 b 1 dise
‘ +.t2e000
i !
;
e ]
P i | : 1
.
L
e
CF 5,10 GH2 32001 pts 1.5ms/ CF 5,10 GHz 42001 pts 00,0 us/
larker arkar
e — e —— — e — e — —
I~ w | af 6731345 | -17.28dem | Y O a0z ms 28,58 dBm_
T 768136 s aeist s | | ) o2l s i it m G268 | | -
Y 1 e T 7 T
Spectrum  # 0 k2 Spectrum # 0
o 12— .
o R L T o R LT —
SaL TRGVID SGL TRG:VID
T 1] 42.9 7 af) T T e 1 1 1] 7.40 di)
st m I o
30 T T 1 ~30.56 dBm)
e 1700 Tdmm—y e 1700
i
o I
3
= ¥ ) I 1l ] off 1
£
i
-
.
CF 5.10 GHz 32001 pis 10 ms/ ©F 521 GHz J2001 pts 5000 us/
arker arkar
| Rt | Tre | X-valus 1 ¥-value |__Funetion__| Funetion Result ‘ Rt | Tre X-value Y-value Function Function Result
.".‘?.“. B 1254375 ms | —27.50 dom | ! /Y 1746719 ms | ~30.56 dBm |
01 Ml 1] 3217188 s 0.00de | | | o1 M1l 1 1.517812 ms 0.85d8 | |
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Mode Duty Cycle (%) Duty Cycle Correction (dB)
802.11a 99,89 0,0095
802.11n HT20/ac VHT20 98,08 0,168
802.11n HT40/ac VHT40 98,002 0,175
802.11ac VHT80 95,93 0,361

7.6. CONCLUSION

Duty Cycle measurement performed on the sample of the product SAGEMCOM FAST 5260, SN: NQ1736013023187, in
configuration and description presented in this test report, show levels compliant to the 47 CFR PART 15.407 & RSS

247 ISSUE 2 limits.
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8. MAxiIMuM CONDUCTED OUTPUT POWER, MAXIMUM POWER SPECTRAL DENSITY, MAXIMUM EIRP,

Maximum EIRP SPECTRAL DENSITY

8.1. TEST CONDITIONS

Test performed by : Armand MAHOUNGOU
Date of test : February 2, 2018
Ambient temperature :26 °C

Relative humidity 144 %

8.2. TEST SETUP

- The Equipment Under Test is installed:
M On a table
O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:
M Conducted Method
0 Radiated Method

- Test Procedure:
M KDB 789033 D02 General UNII Test Procedures New Rules v01r02 § E2 b) (Method SA-1) & F
O KDB 789033 D02 General UNII Test Procedures New Rules v01r02 § E2 c) (Method SA-2) & F
¥ KDB 662911 D01 Multiple Transmitter Output v02r01
M KDB 644545 D03 Guidance for IEEE 802.11ac vO1

i

Photograph for Maximum Conducted Output Power
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8.3. LIMIT

FCC Part 15.407

Maximum Conducted Output power:

5150MHz-5250MHz: Shall not exceed 30dBm for Indoor Access Point devices & 24dBm for Client devices
5250MHz-5350MHz: Shall not exceed 24dBm or 11dBm +10*log (-26dB Bandwidth (MHZz))
5470MHz-5725MHz: Shall not exceed 24dBm or 11dBm +10*log (-26dB Bandwidth (MHZz))
5725MHz-5850MHz: Shall not exceed 30dBm

Limits are reduced by G-6dBi if Overall Antenna Gain above 6dBi

Maximum Power Spectral Density:

5150MHz-5250MHz: Shall not exceed 17dBm/MHz for Indoor Access Point & 11dBm/MHz for Client devices
5250MHz-5350MHz: Shall not exceed 11dBm/MHz

5470MHz-5725MHz: Shall not exceed 11dBm/MHz

5725MHz-5850MHz: Shall not exceed 30dBm/500kHz

Limits are reduced by G-6dBi if Overall Antenna Gain above 6dBi

RSS-247

Maximum Conducted Output power:

5250MHz-5350MHz: Shall not exceed 24dBm or 11dBm +10*log (-26dB Bandwidth (MHZz))
5470MHz-5725MHz: Shall not exceed 24dBm or 11dBm +10*log (-26dB Bandwidth (MHZz))
5725MHz-5850MHz: Shall not exceed 30dBm

Limits are reduced by G-6dBi if Overall Antenna Gain above 6dBi

Maximum Power Spectral Density:

5250MHz-5350MHz: Shall not exceed 11dBm/MHz
5470MHz-5725MHz: Shall not exceed 11dBm/MHz
5725MHz-5850MHz: Shall not exceed 30dBm/500kHz

Limits are reduced by G-6dBi if Overall Antenna Gain above 6dBi

Maximum EIRP:

5150MHz-5250MHz: Shall not exceed 23dBm or 10dBm +10*log (-26dB Bandwidth (MHZz))

5250MHz-5350MHz: Shall not exceed 30dBm or 17dBm +10*log (-26dB Bandwidth (MHz)) (Above 23dBm Antenna
pattern)

5470MHz-5725MHz : Shall not exceed 30dBm or 17dBm +10*log (-26dB Bandwidth (MHz))

Maximum EIRP Power Spectral Density:
5150MHz-5250MHz: Shall not exceed 10dBm/MHz

8.4. TEST EQUIPMENT LIST

DESCRIPTION MANUFACTURER MODEL N° LCIE |Cal_Date | Cal_Due
EMI receiver ROHDE & SCHWARZ ESR 7 A2642023 | 2017/09 | 2018/09
Multi-meter KEITHLEY 2000 A1242090 | 2016/06 | 2018/06
Programmable AC/DC KIKUSUI PCR500M A7040079 | 2016/06 2018/06

power supply
Load 50 ohms TELEGARTNER - A7150104 | 201712 | 2018/12
Load 50 ohms TELEGARTNER - A7150105 | 2017112 | 2018/12
RF cable & 20 dB Télédyne 920-0202-048 A5329675 | 2017/09 2018/09
attenuator

Note: In our quality system, the test equipment calibration due is more & less 2 months

TEST REPORT
N° 153607-716366-A Version : 01 Page 56/192



8.5. RESULTS
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802.11a

C2
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802.11a
C3
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802.11a

C4
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802.11a
C5

Spectrum (2] (%) (%) Spectrum a (%)
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802.11a

C6
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802.11a

Cc7
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802.11a

C8
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802.11a

C9

Spectrum

Spectrum

() ()
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802.11a
C11 (RBW = 1MHz)

Spectrum a8 a8 Spectrum a8 a

Ref Level 22,70 dém  Offset 22,70 dB @ RBW 1 MHz Compatible FsU Ref Level 22,70 dém Offset 22,70 dB @ RBW 1 MHz Compatible Fsu
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802.11a

C11 (RBW = 500kHz)
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02.11a
C12 (RBW = 1MHz)

Spectrum (x) a Spectrum a (%) (%)
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802.11a

C12 (RBW = 500kHz)

Spectrum a
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802.11a
C13 (RBW = 1MHz)
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